E Eﬂaﬂlﬂq

INSTRUCTION MANUAL

MODE D'EMPLOI

MONTAGE- UND BEDIENUNG SANLEITUNG L :Q?L;:“;::r:l‘;‘;:é'f:{g;‘;‘g 0
MANUALE D'ISTRUZIONE
MANUAL DE INSTRUGﬁEs Allrad-Nitro-Buggy 1:8 (9001)

Buggy Nitro 4WD scala 1/8 ART. 9001
A s PECIONES Buggy Nitro 4WD — Escala 1/8 (9001)

L 2

*

4WD Buggy Nitro (9001) de Escala 1/8

\/\,,

This instruction manual details the model car construction. Please keep and refer to this manual for maintenance and replacing
parts. Users unfamiliar with maintaining and assembling R/C cars should contact their ZD distributor or local hobby shop.

Ce mode d'emploi indique en détails la fagon dont votre modéle a été assemble. Conservez ce manuel pour vous y référer lors de
I'entretien du modéle ou lors de |'acquisition de piéces détachées. Nous recommandons aux utilisateurs qui n'ont pas 'habitude
d'assembler ou d'entretenir un modele reduit, de prendre contact avec le revendeur le plus proche afin de se faire assister.

Diese Montage- und Bedienungsanleitung beschreibt den Aufbau und den Betrieb des Modells. Bitte bewahren Sie die Anleitung auf, um fir
Reparaturen, Wartung und den Bezug von Ersatzteilen darauf zurlickgreifen zu kénnen. Sollten Sie noch keine Erfahrung in der Montage und
im Betrieb von RC-Cars haben, empfehlen wir lhnen sich im Modellbaufachgeschaft Unterstitzung zu erfragen oder an einen Verein zu wenden.

Questo manuale d'istruzioni , serve per la manutenzione e |la sostituzione di parti danneggiate del vostro modello .

Se siete dei principianti e non avete molta familiarita nella manutenzione del vostro modello potete sempre rivolgervi al
vostronegoziante di fiducia per 'assistenza.

Este manual de instrugoes detalha a montagem do automodelo. Mantenha o manual como referéncia para manutencao e
substituigdo de pecas. Usuarios nao familiarizados com a manutengdo e montagem de modelos RC deverao contactar seu
istribuidor ZD ou revendedor local.

Este manual de instrucciones detalla la forma de contruccion del carro modelo, mantener y hacer referencia a este manual para el
mantenimiento y la sustitucion de partes. Los usuarios no familiarizados con el mantenimiento de los modelos R/ C de ZD deben
ponerse en contacto con su distribuidor local o tienda de hobby de asistencia.




@

# Thank you for purchasing 1/8 scale nitro 4WD Buggy. The model was designed by an experienced R/C car designer with several Design Patents and
has been tested and improved repeatedly .We are confident that the model will give you hours of driving pleasure. Good luck and good racing!

4 Vous venez de faire |'acquisition d’un Buggy nitro quatre roues motrices a I'échelle 1/8&éme et nous vous en félicitons. Ce modéle a été développé par
un grand constructeur de modéles réduits de voitures, et dispose de plusieurs équipements brevetés ayant depuis longtemps fait leurs preuves. Nous
sommes certains que ce modéle vous procurera de longues heures de pilotage.

4 Wir gratulieren lhnen zur Auswahl dieses 1:8-Scale Allrad-Nitro-Buggys. Das Modell wurde von erfahrenen RC-Car-Konstrukteuren entwickelt und hat
einige exklusive und patentierte Detaillosungen, die allesamt ausgiebig getestet wurden. Wir sind uns sicher, dass Sie mit dem Modell viele Stunden
Fahrvergniigen haben werden. Viel Glick und gutes Rennen!

@ Congratulations on the purchase of our 1/8 scale 4WD nitro Buggy. The model was developed by an experienced R/C car designer. and has several
Design Patents which have been tested and improved repeatedly. We are confident that the model will give you hours of driving pleasure. Good luck and
good racing!

4 Parabéns pela compra de seu Buggy nitro 4WD escala 1/8. O modelo foi desenvolvido por um experiente projetista de carros RC e incorpora varias
Patentes que tem sido testadas e constantemente melhoradas. Estamos confiantes que este automodelo Ihe dara horas de pilotagem prazerosa. Boa
sorte e 6timas corridas!

4 Enhorabuena por la compra de nuestro 4WD Buggy nitro de escala 1/ 8. El modelo fue desarrollado por un experimentado disefiador de automaoviles
R/C, y tiene varias patentes de diseno que han sido probadas y mejoradas varias veces. Estamos seguros de que el modelo que le dara horas de placer
de conduccion. Buena suerte y buenas carreras!

¢ The caution and/or attention symbol will warn you about steps that can be dangerous. Please read the instructions thoroughly and carefully before
proceeding.

# Le pictogramme “Attention” symbolisé par un point d'exclamation a l'intérieur d'un triangle attire votre attention sur un point pouvant étre dangereux.
Prenez soin de lire attentivement les instructions avant de procéder aux manipulations a effectuer.

+ Die ,Caution”- und/oder ,Attention”-Symbole weisen auf Arbeitsschritte hin, die sollten sie falsch ausgefiihrt werdengefahrlich sein konnen. Bitte lesen
Sie die Anleitung sorgféltig und aufmerksam durch, bevor Sie mit diesen Arbeitsschritten fortfahren.

« ATTENZIONE !!! prima di utilizzare il modello ,leggere attentamente questo libretto di uso e manutenzione

+ O simbolo de cuidado e/ou atengéo é para avisa-lo acerca de passos que podem ser perigosos. Por favor, leia atentamente todas as instrugées antes de
continuar.

¢ La precaucion y / o simbolos de atencion le advertira sobre las medidas que pueden ser peligrosas. Por favor, lea las instrucciones cuidadosamente
antes de proceder.

+To prevent any serious injury and/or damage to property, please be responsible when operating all R/C models. These models can
achieve high speeds and require caution when being operated.

+ Afin de prévenir tout accident et/ou dommage matériel, veillez a utiliser votre modéle réduit avec précautions. Ce modéle peut atteindre
une vitesse de pointe trés élevée, et peut de ce fait devenir particulierement dangereux.

¢ Um Verletzungen oder Beschadigungen zu vermeiden, seien Sie immer aufmerksam umsichtig, wenn Sie das Modell betreiben. Dieses
Modell kann hohe Geschwindigkeiten erreichen.

+Per evitare eventuali lesioni gravi e / o danni alle cose, si prega di essere responsabili durante il funzionamento e I'utilizzo del modello.
Questo modello pud raggiungere velocita elevate e quindi richiede molta attenzione durante il suo utilizzo.

+ Para evitar sérios ferimentos e/ou danos a propriedades, por favor, opere com responsabilidade todos os modelos radio controlados.
Esses modelos podem atingir altas velocidades e requerem cuidado ao serem operados.

#Para evitar cualquier lesion grave y / o dafios a |la propiedad, por favor, ser responsable durante el funcionamiento de todos los modelos
de control remoto. Estos modelos pueden alcanzar altas velocidades y requieren precaucion al ser operados.

# Do not operate your model near open flames or heat sources. ® N'utilisez JAMAIS votre modéle 4 proximité de flammes ou d'une source de chaleur.

#Be aware that some parts will be hot after operating @ ATTENTION, certaines pigces peuvent devenir brilantes aprés utilisation.

#Keep away from children, this is not a toy and adult supervision is strongly recommended. # Maintenez votre modgle hors de portée des enfants. Ceci n'est pas un jouet . Ne convient pas a
# Store in a well ventilated area and remove batteries when not in use. ux enfants de moins de 14 ans sans la surveillance d'un adulte !

# Entreposez votre modéle dans un endroit aéré et retirez les accus lorsque vous ne 'utilisez pas
pendant une longue période.

#Betreiben Sie das Modell nicht in der Nahe von offenen Flammen oder Hitzequellen.

@Einige Teile kénnen nach dem Fahren sehr heif sein! # Non utilizzare il modello vicino a fiamme libere o a sorgenti di calore

# Fare attenzione dopo l'uso alcune parti raggiungono temperature elevate

#Halten Sie das Modell von Kindern fem. Es ist kein Spielzeug und die Beaufsichtigung : L i :
durch einen Erwachsenen wird ausdriicklich empfohlen. # Tenere lnnlanr._m dalla portata dei bambini, questo non & un giocattolo e si raccomanda la
®Lagerm Sie das Modell in gut beliifteten R&umen und nehmen Sie bei Nichtgebrauch die supafvisicnediun aduto:
Batterien heraus. 4+ Dopo l'uso riporre il modello in un luogo ventilato e staccare sempre le batterie
4 Nao opere seu modelo na proximidade de fogo ou fontes de calor. @ No utilice el modelo cerca de llamas abiertas o fuentes de calor.
# Esteja atento pois algumas partes do modelo estardo muito quentes apos o seu funcionamento. # Tenga en cuenta que algunas partes se calientan después de funcionamiento.
# Mantenha o carro afastado de criangas, ele ndo € um brinquedo e a supervisdo de adultos & #® Mantener alejado de los nifios, este no es un juguete y la supervision de un adulto  se recomienda
altamente recomendada. encarecidamente.
# Guarde o carro em uma area bem ventilada e retire as baterias quando ndo o estiver usando. @ Mantenga en un area bien ventilada y retire las pilas cuando no esté en uso.




C-Mount Adjusting Plate Sleeve
Cales de chasse Entretoise
Einstellbare Befestigungsplatte Hiilse
Spessoriregolazione caster Sleeve
Placa de Ajuste do Montante “C” Manga
C-Plato de Montura Ajustable Manga

]

4 C-Mount Adjusting Plate (Design Patent) can be used to adjust the caster angle from 17 to 24 degrees.
#Les cales de chasse (dessin breveté) permettent de régler I'angle de chasse de 17 a 24 degrés.

@ Mit der einstellbaren Befestigungsplatte (patentiert) kann der Winkel des Nachlaufs von 17 bis 24 Grad eingestellt werden.
#Piastrina regolazione Caster ( brevettata ) da 17° a 24°negativi

#Aplaca de Ajuste do Montante "C" (Patenteada) pode ser utilizada para ajustar o dngulo de caster entre 17 a 24 graus.
#C-Plato de Montura Ajustable (con Patente de Disefio) se puede utilizar para ajustar el angulo de la rueda de 17 al 24 grados

#The caster angle can be easily changed by using the different degree C-Mount Adjusting Plates as shown below.

#L'angle de chasse se régle en changeant les cales comme indiqué ci-dessous.

#Der Winkel des Nachlaufs kann leicht gewechselt werden, wenn die verschieden winkligen Befestigungsplatten wie unten gezeigt verwendet werden.
#Angolo di Caster di facile regolazione utilizzando le piastrine in foto

€0 angulo de caster pode ser facilmente alterado com o uso das placas de diferentes graus de Ajuste do Montante “C" como mostrado abaixo.

#El angulo de ruedas pueden ser cambiadas facilmente por el uso de diferentes grados de los C-Ajuste de placas como se muestra a continuacion.

R17°~24"

#Shock absorber (Design Patent) can be adjusted for better results in different ground surfaces.

#Les amortisseurs peuvent étre réglés en fonction du type de piste.

#Die Stohidampfer (patentiert) konnen zur Anpassung an das Gelande eingestellt werden.

#Ammortizzatori( Brevettati) con possibilita di varie regolazioni per tutti | tipi di terreni

#0s amortecedores (patenteados) podem ser ajustados para melhores resultados em diferentes tipos de chao.
#Amortiguador (con Patente de Disefio) se puede ajustar para obtener mejores resultados en diferentes superficies.

Fe—

1 - Disc Valve 2 - Taper Hole 3 - Taper Slot 1 f-—j’
Clapet Trou cénique Gorge conique - "'.;:_'5:
Scheibenventil Bohrung Spalt Bl |e—
Valvola a disco Taper Hole Taper Slot 2 S £
Valvula de disco Furo cénico Sulco cénico g = ,E| -—
Valvula de disco Hoyo de conicidad Ranura de disminucién gradual | % "*|§
:.-__’ —

+The distance between the two upper ends of the Left and Right suspension arms is only 1.57" (40mm), to provide
a stronger mounting.

#+Les triangles gauche et droit sont espacés de 40mm seulement pour une meilleure suspension et une plus
grande rigidité de I'ensemble.

+Der Abstand zwischen den beiden oberen Wellen der linken und rechten Schwingen betragt nur 40 mm um eine
starkere Verbindung zu bieten.

#Ladistanza tra il braccio della sospensione destra e quella sinistra & di soli 40mm ottenendo cosi un montaggio
piu robusto

+Adistancia entre as duas extremidades superiores dos bragos esquerdo e direito da suspensao é de somente
1.57" (40mm), para se ter uma montagem mais resistente.

¢Ladistancia entre los dos extremos superiores de laizquierda y la derecha tienen suspension de los brazos de
sblo 1.57 "(40mm), para proporcionar un montaje mas fuerte.

+With extra long suspension arms 4. 37" (111mm) your model will maintain better stability on rough surfaces.
¢Les triangles longs (11 1mm) donneront une meilleure stabilité au chassis méme sur des terrains accidentés.
+Mit extra langen Querlenkern (111 mm) bekommt das Modell eine bessere Stabilitat auf unebenem Gelande
#| braccetti exta lunghi (111mm) consentone al vostro modello un'ottima stabilita

+Com os bragos da suspensdo extra longos; 4. 37" (111mm), seu automodelo mantera melhor estabilidade em
superficies irregulares.

#Con la suspension de armas extra larga de 4. 37 "(111mm) mantendra su modelo con una mejor estabilidad en

Gear box and suspension arm
Cellule et triangles de suspension i
Getriebe und Querlenker superficies morrofiosas
Scatola differenziale e bracci sospensioni

Caixa de engrenagens e brago da suspenséo

Caja de cambios y suspension de brazo




81mm

#The tail wing design is the result of repeated tests and improvements to get the best downward pressure

while maintaining light weight without deforming.

#L'aérodynamisme de |'aileron résulte de nombreux essais et améliorations afin d'obtenir le meilleur appui

possible sans se déformer tout en restant léger.

#Der Heckfliigel ist das Ergebnis von mehreren Tests und Verbesserungen, um den besten Anpressdruck bei

gleichzeitig geringstem Gewicht zu erzielen, ohne sich zu verformen.

#|l design dell'alettone & stato progettato per ottenere un carico aerodinamico ottimale senza che esso possa

deformarsi

#0 desenho do aerofélio é o resultado de repetidos testes e melhorias para obter a melhor pressao para baixo

mantendo a sua leveza sem deformagdes.

#Eldisefio de cola de ala, es el resultado de pruebas repetidas y mejoras, para obtener el mejor tiempo de

presion baja, manteniendo peso liviano y sin deformar.

#In order to reduce the weight of the rims, the outside diameter is same as the ordinary car,

but the inside diameter is 0.079" (2mm) larger. The weight of the rim is only 29g.

#Pour réduire le poids des jantes, le diamétre extérieur est standard mais le diamétre

intérieur est 2Zmm plus grand. Le poids d'une jante est de seulement 29g.

#®Um das Gewicht der Felgen zu verringern, ist der &ufiere Durchmesser der Gleiche wie

bei einem normalen Auto, Der innere Durchmesser jedoch ist um 2 mm gréfer. Das

Gewicht der Felge betragt nur 29 g.

#Alfine diridurre il peso dei cerchioni, il diametro esterno & standard ma il diametro interno & 0,079
"(2 millimetri) pit grandi. Il peso del cerchio & solo 29g.

#Para reduzir o peso dos aros (rodas), o didmetro externo é o mesmo dos carros normais, mas o
diametro interno € 0.079" (2mm) maior. O peso do aro é de apenas 29g.

\ ®Con el fin de reducir el peso de las llantas, el diametro exterior es igual al de un carro ordinario,
pero el diametro interior 0,079 "(2 mm) es mas grande. El peso de la llanta es solo de 29g.

+When the disc valve is put on top of the piston, the car body moves downward slowly and goes upward quickly during operation.
#Lorsque le clapet est disposé au-dessus du piston, le chassis descend doucement et remonte plus vite.
+Wenn das Scheibenventil oben auf den Kolben montiert wird, bewegt sich das Fahrzeug beim Einfedern langsam und beim Ausfedern

schnell.

¢Quando il disco valvola @ messo sulla parte superiore del pistone, la carrozzeria si sposta lentamente verso il basso e va rapidamente

verso l'alto durante il funzionamento.

#Quando a valvula de disco é colocada em cima do pistédo, a carroceria (bolha) do carro movimenta lentamente para baixo e rapidamente

para cima com o carro em operagao.

#Cuando el disco de la valvula se coloca en la parte superior del piston, la carroceria del carro se mueve lentamente hacia abajo y va

rapidamente hacia arriba durante la operacién.

Shaft moves downward

En détente

Kolbenstange bewegt sich nach unten
Stelo ammortizzatore verso il basso

O eixo movimenta para baixo

Eje se mueve hacia abajo

i

#+Disc valve is opened widely to allow the oil to pass through the taper hole
quickly.

#Leclapet est complétement ouvert et permet a I'huile de passer rapidement
atravers les trous du piston.

#Das Scheibenventil 6ffnet weit, um das Ol schnell durchzulassen.

+ll disco valvola & ampiamente aperto per consentire all'olio di passare
attraverso il foro conico rapidamente.

#+Avalvula de disco abre bastante para permitir que o 6leo passe
rapidamente pelo furo cénico.

#Disco de la valvula se abre ampliamente para permitir que el aceite pasa a
través del agujero conico rapidamente.

Shaft moves downward

En détente

Kolbenstange bewegt sich nach unten
Stelo ammortizzatore verso il basso
O eixo movimenta para baixo

Eje se mueve hacia abajo

#The taper hole is half covered by the disc valve and oil passes through the
hole slowly.

#Les trous du piston sont a moité fermés par le clapet, I'huile passe plus
doucement, I'amortissement est plus ferme.

+Die Bohrung ist von der Ventilscheibe halb verdeckt und das Ol kommt nur
langsam durch die Bohrung.

#Quando il disco valvola & aperto meta ,I'olio passa piu lentamente

#0 furo conico fica coberto pela metade pela valvula de disco e o 6leo passa
lentamente pelo furo.

#El| agujero de conicidad tiene la mitad cubierta por la valvula de disco y el
aceite pasa a través del agujero lentamente,

Shaft moves upward

En compression

Kolbenstange bewegt sich nach oben
Stelo ammortizzatore verso l'alto

O eixo movimenta para cima.

Eje se mueve hacia arriba

fl |

#+The taper hole is half covered by the disc valve and oil passes through the
hole slowly.

#Les trous du piston sont & moitié fermés par le clapet, I'huile passe plus
doucement, I'amortissement est plus ferme.

+Die Bohrung ist von der Ventilscheibe halb verdeckt und das Ol kommt nur
langsam durch die Bohrung.

#+Quando il disco valvola & aperto meta I'olio passa pil lentamente

#0 furo conico & tampado até a metade pela valvula de disco e o dleo passa
lentamente através do furo.

#El agujero de conicidad tiene la mitad cubierta por la valvula de disco y el
aceite pasa a través del agujero lentamente.

Shaft moves upward

En compression

Die Kolbenstange bewegt sich nach oben
Stelo ammortizzatore verso I'alto

O eixo movimenta para cima

Eje se mueve hacia arriba

#Disc valve is opened widely to allow the oil to pass through the taper hole
quickly.

+¢Leclapet est complétement ouvert et permet a I'huile de passer
rapidement a travers les trous.

¢Das Scheibenventil 6ffnet weit, um das Ol schnell durchzulassen.

#|l disco valvola & ampiamente aperto per consentire I'olio di passare
attraverso il foro conico rapidamente.

#+Avalvula de disco fica bem aberta para permitir a rapida passagem do dleo
através do furo conico.

#Disco de la valvula se abre ampliamente para permitir que el aceite pasaa
través del agujero conico rapidamente.




Assorted Screwdrivers (not included)

Jeu de tournevis (ref. RC1890)
Schraubendreher-Sortiment (nicht im Lieferumfang)
Cacciaviti assortiti ( non inclusi )

Chaves para parafusos varios tipos (nao inclusas)
Surtido de atornilladores (noincluidos)

Hobby Scissors (not included)
Ciseaux alexan (ref. T1304)

Schere (nicht im Lieferumfang enthalten)
Forbici per Lexan (nonincluse)
Tesoura para hobby (ndo inclusa)

Tijeras de Hobby (noincluidas)

Hobby Knife (not included)

Couteau de modélisme ou cutter (ref. 3.12010)
Messer mit Abbrechklinge (nicht im ieferumfang enthalten)
Cutter (non incluso)

Faca para hobby (n&o inclusa)
Navaja de Hobby (no incluida)

Needle Nose Pliers (not included)

Pinces & bec

Spitzzange (nicht im Lieferumfangenthalten)
Pinza a becchi (non incluse)

Alicate de bico fino (ndo incluso)

Pinzas Nariz de aguja (no incluida)

Reamer (not included)

Perforateur de carrosserie (ref. SAB142)
Reibahle (nicht im Lieferumfang enthalten)
Swvasatore (non incluso)

Alargador de Furos (ndo incluso)
Escariador (no incluido)

Wire Cutters (not included)

Pinces coupantes

Seitenschneider (nicht imLieferumfangenthalten)
Tronchesino (non incluso)

Alicate de corte (no incluso)

Cortadora de alambre (no incluida)

D

Socket Wrench (not included)

Clef a bougie (ref. 36.103)

Gliihkerzenschlissel (nicht im Lieferumfang enthalten)
Chiave ruote 17mm (non inclusa)

Chave soquete (ndo inclusa)

Llave de encaje (no incluida)

Cross Socket Wrench (not included)

Clef en croix multifonction (ref. T1116)
Sechskantschllissel (nicht im Lieferumfang enthalten)
Chiave a croce (non inclusa)

Chave soquete em cruz (néo inclusa)

Llave de encaje de cruz (no incluida)

Flywheel Wrench

Clé Volant moteur
Schwungscheibe Schliiel
Chiave Volano

Chave Volante

Arrangue del volante

Q)

Flywheel Screwdriver
Tournevis Volant moteur
Schwungscheibe Schliiftel
Cacciavite Volano

Chave de fenda Volante
Destornillador del volante

Cross Wrench (Small)
Clé en croix
Kreuzschliissel

Cross Chiave

Chave Cruz

Llave de Cruz




Thread Locking Compound (not included)
Utiliser du frein-filet (non inclus dans la boite) (ref. 43.013)

Frena filetti medio (non incluso)
Trava-rosca (nao incluso)
Compuesto Sellador de Hilos (no incluido)

Assemble both Front and Rear Ends
Assembler simultanément l'avant et l'amriére
Maontieren Sie je ein vorne und hinten.

Utiliser de la graisse (non inclus dans la boite)
Schmierfett verwenden (nicht im Lieferumfang enthalten)
Applicare grasso (non incluso )

Apligue graxa (ndo inclusa)

Aplicacidn de Grasa (no incluida)

Soak Air Filter Oil

Utiliser de I'huile de filtre & air (ref. 7710)
Luftfiltersl

Olio per filtro aria (non incluso)

Apligue dleo para filtro de ar

Remoje de aceile para filtro de aire

Schrauben-Sicherungsmittel (nicht im Lief fang enthalten)

Asseblare anteriore e posteriore Assemblare destro e sinistro
Monte as extremidades da frente e de tras Monte o lado esquerdo e o direito
E fos Frontal y Ti Ensamblados lzquierdo y Derecho
Apply Grease (not included) Apply CA Glue (not included)

Pure Silicone Qil (notincluded)

Utiliser de 'huile silicone (non inclus dans la bolte) (ref. 5420~5437)
Silikond! (nichtim Lieferumfang)

Olio siliconico (non incluso)

Oleo siliconizado puro (ndo incluso)

Aceite de Silicona pura (no incluido)

Assemble both Left and Right Sides
Assembler simultanément le cote gauche et le cété droit
Montieren Sie je eine linke und eine rechte Seite.

Utiliser de la colle cyanoacrylate (non inclus dans la boite) (ref. 43.008)
Sekundenkleber verwenden (nicht im Lieferumfang)

Applicare colla cianoacrilica (non inclusa)

Aplique Cola Cianoacrilato (ndo inclusa)

Pegamento aplicado (no incluida)

8097 8096
Receiver 9kg Servo (Metal Gear) 21 # Nitro Engine
Récepteur Servo 9kg (pignons métal) 21# Moteur du Nitro
E?;giaer:‘g‘::m_aog? 9-kg-Servo mit Metallgetriebe 21# Nitrornotf)r
Receptor ’ Servocomando 9KG (ingranaggi in metallo ) Art;8096 21# Motore Nitro
Receptor Servo 9kg (Engrenagem de metal) 21# Motor Nitro

9kg Servomotores (Herramientas de Metal) 21# Motor Nitro




12

11

10

1 2 3 4 5
Tire Drive Shaft

Receiver box Air Filter Gear Box Pneumatiques Cardans

boite de récepteur Filtre a air boite de vitesses Reifen Antriebswelle
Receiver-Box Luftfilter Getriebe Gomme Semiassi
Ricevitore Box Filtro dell'aria scatola ingranaggi Pneu Eixo de Transmissio
Caixa do receptor Filtro de aire caixa de velocidades Llanta Eje de accionamiento
Receptor cuadro Filtro de aire la caja de cambios
6 7 8 9 10

\IgLr-‘seéﬂsHUb Fuel Tank Capé o Spark Plug Pull Starter Heat Sink

Redrabe Bouchon de réservoir d'essence Bougie d'allumage Poignée de Starter Radiateus
Trascnatoreruols | Joiaockal Sk Zuncherze Zugstart Kahiblech

Cubt daroda Tappo Serbatoio Cra éranbe e Candela L Pull Starter o Dissipatore di calore
Centro d d Tampa do Tanque de Combustivel | vela de Ignigao Corda de Ignigao Dissipador de Calor

entrode rueda Tapén del Tanque de Gasolina Bujia Tirador de Arranque | La Bajada Térmica

1" 12 13

Wheel Nut Gear Box Tail Wing

Ecrou de roue Cellule Aileron

Radmutter Getriebe Heckspoiler

Dado fermaruota Scatola differenziale Alettone

Porca da roda Caixa de Engrenagens 13 - Aerofdlio

Tuerca de rueda Caja de Cambios ColadeAla




RADIO - Part Number 8277 /| EMETTEUR —référence RC8277 / Fernsteuerung — Nummer 8277 / Radiocomando Art.8277

RADIO - Peca nimero 8277 / RADIO — Nimero de Parte 8277

2-Menu 1-Antenna 11 - Steering Trim 12 -AUX Channel 10 —Steering Wheel
Sélecteur menu Antenne Trim de direction Voie auxiliaire Volant
Menitaster Antenne Steuer-Trimmung Kanal AUX Steuerrad
Menu Antenna Trim Sterzo Canale ausiliario Comando Sterzo
Menu Antena Trim da diregao Canal AUX Volante da diregao
Menu Antena Ajustador de Direccion Canal Auxiliar Volante

3 - Power Switch

Boton de Encendido

4

Interrupteur Transmitter Operation
Schalter Utilisation de I'émetteur
Interruttore Bedienung des Senders
Interruptor Funzioni Trasmittente

Operagao do Transmissor

Operador de Transmision

A.Neutral
5- Steering Switch B.Left C.Right
Interrupteur d'inversion de direction
Umkehrschalter
Switch Sterzo .
o A Left B.Neutral  C.Right
Chave da dlreg:a_a . Gauche Neutre Droite
Interruptor de Direccidn Links Neutral Rechts
Sinistra Neutro Destra
A-Esquerda  B-Neutro Direita
lzquierdo Neutro Derecho

4 - Charging Jack
Prise de charge
Ladebuchse
Presa diricarica
Tomada para carregar
Orificio de Carga

9- Throttle Trim
Trim des gaz
Gas-Trimmung
Trim Gas
Trim do motor
Ajustador de acelerador

8 - Throttle Trigger
Gachette des gaz
Gashebel
Comando Gas
Gatilho de aceleragao
Disparador de acelerador

G - Steering Dual Rate
Dual Rate de direction
Steuerung-Wegbegrenzung
Dual Rate Sterzo
Dual Rate da diregao
Interruptor de ritmo doble

7 —Battery Box
Logement batterie
Batterie-Box
Contenitore Batteria
Compartimento da bateria
Caja de Bateria

Installation des piles  Batterien einsetzen
Instalao das Pilhas Instalacién de Baterias

. For safety we strongly recommend that you use AA 1.5V alkaline batteries, rather than 1.2V rechargeable batteries
. Batteries may leak if installed with wrong polarity or if left unattended for an extended period of time.

Do not mix old and new batteries

. Do not leave the batteries in your transmitter when storing for a long period of time.

Battery Installation
Installazione batterie

v
ENATNTN

P 1. Pour des raisons de sécurité, nous vous recommandons d'utiliser des piles alcalines AA 1.5V plutét que des accus rechargeables 1.2V.

2. Les piles peuvent fuir si leur polarité n'est pas respectée ou si elles sont laissées dans leur logement pendant une longue période d'inutilisation.

3. N'associez pas des piles anciennes et des piles neuves (utilisez exclusivement des piles neuves).

4. Ne laissez JAMAIS les piles a l'intérieur de votre émetteur et de votre modeéle quand ces derniers ne sont pas utilisés pendant une longue période.
P 1. Um eine héhere Leistung zu erzielen empfehlen wir lhnen die Verwendung von AA-Batteriezellen 1,5 Volt (nicht enthalten), anstatt 1,2-Volt-Akkus.

2. Batterien konnen auslaufen wenn sie mit verkehrter Polaritat eingesetzt wurden oder fiir eine langere Zeit nicht benutzt werden.

3. Mixen Sie nicht alte mit neuen Batterien.

4. Lassen Sie die Batterien nicht im Sender, wenn Sie ihn fir eine langere Zeit nicht benutzen.

P | Perlasicurezza si raccomanda di utilizzare batterie stilo tipoAA1,5V Alkaline oppure AA1,2V Ricaricabili
2 Noninvertire la polarita delle batterie
3 Non mescolare batterie vecchie e nuove
4 lasciare le batterie all'interno del trasmettitore per lunghi periodi

» 1. Por seguranga, recomendamos com veeméncia o pilhas uso de pilhas AA alcalinas de 15V e ndo
giihas recarregaveis de 1,2V,
. As pilhas podem vazar se instaladas com polaridade errada ou deixadas sem uso por um extenso
periodo de tempo.
3. Nao misture pilhas novas com pilhas velhas.
4. Nao deixe as pilhas no transmissor quando for quarda-lo por um longo periodo de tempo.

» 1. Porrazones de seqguridad le recomendamos que utilice pilas alcalinas AA 1,5V, en lugar de baterias
recargables 1.2V
2. Baterias pueden tener fugas si se instala con la polaridad equivocada o si se déja sin atender durante
un periodo prolongado de tiempo.
3. No mezcle baterias nuevas y usadas
4. No deje las baterias en el transmisor, al almacenar durante un largo periodo de tiempo.

P 4 AA - Alkaline Batteries Required for radio transmitter (not included)

P 4 piles alcalines AA sont requises pour |'émetteur (elles ne sont pas livrées avec voltre modéle).
> 4 AA-Alkali-Batterien werden benétigt (nicht im Lieferumfang enthalten).

P Utilizzare 4 batterie stilo tipo AAricaricabili o alkaline (non incluse)

P Saorequeridas 4 pilhas alcalinas AA para o transmissor (ndo inclusas)

P 4 AA - Pilas alcalinas requeridas para transmisor de radio (no incluidas)




P Adjustments before running car
Réglages arealiser avant d'utiliser votre modéle
Einstellungen bevor gefahren wird.
Estrarre I'antenna prima di utilizzare il modello
Ajustes antes de correr com o carro
Ajuste el carro antes de correrlo

p Turnon transmitter firs, then turn on receiver
Allumez TOUJOURS I'émetteur en premier, puis le récepteur
Schalten Sie zuerst den Sender ein, dann den Empféanger.
Accendere prima la trasmittente poi la ricevente
Ligue primeiro o transmissor, depois o receptor.
Encienda el Transmisor de primero, después encienda el receptor

ON
Allum &
Ein
Acceso
Ligado
Encendido

I

OFF
Eteint
Aus
Spento
Desligado
Apagado

Steering Wheel Volant Steuerrad

Comando sterzo Volante da Diregao Volante
Left Neutral Neutre Right
Gauche MNeutral MNeutro Droite
Links Neutro  Neutro Rechts
Sinistra Destra

# Check the radio system and range before every driving session.

DO NOT operate the model if there is any problem with the radio system
#Effectuez TOUJOURS un test de portée avant d'utiliser votre modéle IN'utilisez PAS
votre modéle si votre ensemble radiocommandé présente le moindre probléme !
#Kontrollieren Sie die Fernsteuerung und ihre Reichweite vor jeder Fahrt.
Fahren Sie NICHT, wenn es Probleme mit der Fernsteuerung gibt.

#Prima di utilizzare il modello , controllare la portata del radiocomando

NON UTILIZZARE il modello se vi sono interferenze o problemi radio

4+ \Verifique o sistema de radio e seu alcance antes de cada sessao de uso.

NAO opere 0 modelo se houver qualquer problema com o sistema de radio.
#Ajuste la antenna antes de operar el coche NO HAGA FUNCIONAR el modelo
si hay algin problema con el sistema de radiocomunicacion.

Brake/Slow down/Reverse

Esquerda Direita
lzquierda r \ Derecha

] Frein/Ralenti/Marche arriere
Bremse/Langsamer/Rickwaérts

Freno e retromarcia

Freio/Desaceleragdo/Ré
Forward / Speed up Frene/ Despacio/ Retroceso Vi
Marche avant/Accélération “ *
Vorwarts/Schneller
Marcia avanti

Marcha a frente/Aceleragio
Hacia adelante/ Acelerador

#Gire el ajustador de direccién para definir los neumaticos enposicion
centradacompletamente,




Note: The actual motor may vary from this image. The image is presented for your reference only.

Note : Le moteur livré avec votre modéle peut différer de celui représenté ici. L'illustration n'est donnée qu'a titre d'exemple.
Beachten Sie, dass der Motor in Ihrem Modell von dem hier abgebildeten abweichen kann. Das Bild dient nur zur Referenz
Il motore illustrato nell'immagine e di sola dimostrazione

Nota: O motor real pode nao corresponder a essa imagem. Aimagem é mostrada apenas como referéncia.

Nota: El motor actual comparado con esta imagen varia. Esta imagen es presentada unicamente para su referencia.

- ™\ i ; 3\
Glow plug La bougie de préchauffage 3 Slow Eluglaniier:
Gluhkerze Candeletta #Soquet de préchauffage bougie:
Plugue de fulgor Bujias de incandescencia #®Glilhkerze Zinder:
7.'_6 #Iniettore Candela:
#|gnite the compressed air and fuel mixture #®Ignitor de vela de incandescéncia:

#Allume le mélange d'air comprimeé et de carburant

#Die komprimierte Luft und Brennstoff-Mischung ziinden
#Accendere la miscela di aria compressa e carburante
#Acende o ar comprimido e a mistura de combustivel #Glow Plug igniter should be fully charged before
#Inflama la mezcla del aire comprimido y la gasolina use

#Le Soquet de préchauffage bougie devrait étre
pleinementchargé avant d'étre utilisé

S J #Der Zinder sollte vor Gebrauch voll aufgeladen
sein.

#L' Iniettore della Candela deve essere
completamente carico prima dell'uso

#Inflamacion de |a bujia incandescente

( i #0ignitor de vela de incandescéncia deve estar
@ Throttle Lever totalmente carregado antes de utilizado
#Manette des gaz | #Lainflamacion de la bujia incandescente se debe
#Drosselklappenhebel — cargar al completo antes de utilizarse.
#Leva Acceleratore
#Alavanca do Acelerador )
#Nivelador del acelerador
= #Heat Sink
#Radiateur
#Kihlblech
[ ) #Dissipatore di calore
#Measure low end mixture #Dissipador de Calor
®Mesurer larichesse #LaBajada Térmica
#Messen der Mischung B
#Misura miscela di fascia bassa o
#Medigao da mistura inferior
OMida.;l:a mezcla de segunda categoria Shecol Sates
#Lanceur de démarrage:
#Starter:
#Low end mixture screw: #Avviatore Rinculo:
#Vis de richesse: @ lanisAo Mane)
) & L
#Ende der Mischungsschraube: BeltaceRods Aaailque
#Vite miscela a Fascia Bassa: #Start the engine.
#Parafuso da mistura inferior: ¢Démarrez le moteur.
#Mezcla de tornillo de segunda categoria: # Motor starten.
¢ Avviare il motore
#Ligar o motor.
¢ Arranca el motor.
\ J
Vi ~ P ™
#Idle Adjusting Screw: #Needle Valve: ¢ Pointeau:
Adjust the engine when in Neutral (ldle) postion Measure the fuel inflow Mesurer le flux de carburant
#Vis de réglage du ralenti: Measure high and mixture Mesure haute et le mélange
Régler le moteur lorsqu'il est au repos (ralenti) )
#Leeraluf Einstellschraube: + Kegelventil: 4 Valvola a Spillo:
Den Motor in neutraler Position (Leerlauf) einstellen. Den Kraftstoffeinlauf messen Misurare |'afflusso del carburante
@ Vite di Regolazione Inattivita: Menge und Mischung messen Misurare la miscela a fascia alta
Regolare il motore in Folle (Inattivo) posizione
#Parafuso de Ajuste de Ponto Morto: #Valvula de Agulha: #Aguja de valvula:
Ajusta o motor quando esta Em posigado neutra (Ponto Morto) Medigao do fluxo de combustivel Mide la entrada de gasolina
# Ajuste de tornillo en parado: Medicao alta e mistura Mide la altura y la mezcla
Ajuste el motor cuando esté en posicion neutral (de parado)
= =/ = =/




F/R Differential Assembly

Assemblage du différentiel avant/arriére
Montage des Differentialgetriebes
Assemblaggio differenziale anteriore/posteriore
F/R Montagem do Diferencial

Ensamblado Diferencial F/IR

8226

X2
8224

2.5x11Pins
Goupilles 2.5x11mm
2,5 x 11 Stifte

2.5x 11 Perni

Pinos 2,5x 11

2.5 x 11 Clavijas

@)Q

8224

17 x 6.3 x 0.3 Washers
Rondelles 17x6.3x0.3mm

17 x 6,3 x 0,3 Unterlagscheiben
Rondella17 x6.3x 0.3
Arruelas 17 x6,3x0.3

17 x 6.3 x 0.3 Arandelas

16 x 8 x 5 Bearings

Roulements 8x16x5mm

=¥ X2 16x 8 x5 Kugellager
16 x 8 x 5 Cuscinetti
Rolamentos 16 x8x 5

(©)E x4

8073 1gx8x5 Cojinetes 8077
@x4 ©E x1
8224 8084
1x%3.2x0.2 Washers M4 x 4 Set Screw
Rondelles 1x3.2x0.2mm Vis HC Mdx4mm
1x 3,2 x 0,2 Unterlagscheiben M4 x 4 mm Gewindestift
Rondella1x3.2x0.2 M4 x 4 Set Viti

Arruelas 1x3,2x0.2
1%3.2x0.2 Arandela

Parafuso de retengao M4 x 4
M4 x 4 Set de Tornillos

3 x 12 Flat Head Screws

Vis TF 3x12mm

M3 x 12 Senkkopfschraube

Vite testa piatta

Parafusos Cabega Chata3x 12
3x 12 Tornillos de cabeza plana

sz

8010

1.75x 9 O-rings

Joint toriques 1.75x9mm
1,75 x 9 O-Ringe
O-Rings 1.75x9
O-rings 1.75x 9

1.75 x 9 O-anillos

Center Differential Assembly
Assemblage du différentiel central
Zusammenbau des mittleren Differentials
Assemblaggio differenziale centrale
Montagem do Diferencial Central
Ensamblado Central del Diferencial

2.5x 11 Clavijas

8012
C—x2 @XZ
8224 8224

2.5x:11 Pins 17 x6.3x 0.3 Washers
Goupilles 2.5x11mm Rondelles 17x6.3x0.3mm
2,5 x 11 Stifte 17 % 6,3 x 0,3 Unterlagscheiben
2.5x 11 Perni Rondella 17 x6.3x 0.3
Finos 2,5x 11 Arruelas 17 x6,3x 0.3

17 x6.3x 0.3 Arandelas

8224

8073

©xs

8224

1%3.2x0.2Washers
Rondelles 1x3.2x0.2mm

1x 3,2 x 0,2 Unterlagscheiben
Rondella1x3.2x0.2
Arruelas 1x3,2x0.2
1x3.2x0.2 Arandela

16 x 8 x 5 Bearings
Roulements 8x16x5mm
X2 16x8 x5 Kugellager
16 x 8 x 5 Cuscinetti
Rolamentos 16 x8 x5
16 x 8 x 5 Cojinetes

(©)E x4

8077

©E x1

8084

M4 x 4 Set Screw

Vis HC Mdxd4mm

M4 x 4 mm Gewindestift

M4 x 4 Set Viti

Parafuso de retengdo M4 x 4
M4 x 4 Set de Tornillos

3 x 12 Flat Head Screws

Vis TF 3x12mm

M3 x 12 Senkkopfschraube

Vite testa piatta

Parafusos Cabega Chata3x 12
3 x 12 Tornillos de cabeza plana

@xz

8010

1.75x 9 O-rings

Joint toriques 1.75x9mm
1,75 x9 O-Ringe
O-Rings 1.75x9
O-rings 1.75x 9

1.75x 9 C-anillos




(2)

Front Gearbox Assembly

Assemblage de cellule avant

Zusammenbau der vorderen Getriebebox
Assemblaggio Scatola Diff.Anteriore
Montagem da Caixa de Engrenagens Dianteira
De la Caja de Cambios

8218

8077

8073

3 x 12 Flat Head Screws

M3x4 Set Scraw 16 x 8 x 5 Bearings 15.7x 14.2 x 0.2 Washers ;
@ Vis HC Moxdmm Roulements 8x16x5mm Rondelles 15.7x 14.2 x 0.2mm Vis TF 3x12mm
X1 M5 x4 mm Gewindestift 16 x 8 x 5 Kugellager X2 15.7x14,2x0,2 Unterlagscheiben @ X4 M3 x 12 Senkkopfschraube
@ M5 x 4 Set Viti — 16 x 8 x 5 Cuscinett| Rondella 15.7x14.2x0.2 Vite testa piatta
Parafuso de retengao M5 x 4 Rol 16x8x5 Arruelas 15.7x 14,2 x0.2 Parafusos Cabega Chata 3 x 12
8084  M5x4 Setde Tornillos 8091 16 x B x 5 Cojinetes 8224  157x14.2x0.2Arandela 8077 3x12Tornillos de cabeza plana

Rear Gearbox Assembly

Assemblage de la cellule arriére
Zusammenbau der hinteren Getriebebox
Assemblaggio Scatola differenziale
Montagen da Caixa de Engrenagens Traseira
Ensamblado de Caja de Cambios Trasera

f\,@@ 8077 ’
8224
8077 3 x 12 Button Head Screw
@ %1 Vis TC 3x12mm
M3x12 Inbusschraube

Parafusos Cabega Abaulada3x 12
8081 3x12Tornillos de cabeza de boton

3% 12 Flat Head Screws

@ M5x 4 Set Screw 16 x 8 x 5 Bearings 15.7x 14.2 x 0.2 Washers :
X1 Vis HC M5xd4mm ) Roulements 8x16x5mm Rondelles 15.7x 14.2 x 0.2mm @ X4 Vis TF 3x12mm
M5 x 4 mm Gewindestift 16 x 8 x 5 Kugellager X2 15.7%14,2x0,2 Unterlagscheiben M3 x 12 Senkkopfschraube
@ M5 x 4 Set Viti - — 16 x 8 x 5 Cuscinetti Rondella 15.7x 14.2 x 0.2 Vite testa piatta
Mo x4 Setde Tornitos b et A 8077 3 12 Tormillos ds cabesa piana

8084  M5x4 Setde Tornillos 8073 16 x 8 x 5 Cojinetes 8224  15.7x14.2x0.2 Arandela




8076

8045

8054

M4 Locknuts
Ecrou nylstop M4
M4-Stoppmuttern
Porcas autotravantes M4
M4 Tuercas de Blogueo

9.

8085
@ M3 x 3 Set Screw
X4 Vis HC M3x3mm
M3 x 3 mm Gewindestift
M3 x 3 Set Viti
Parafuso de retengdo M3 x 3
8084  m3x3 Setde Tornillos

3 x 10 Button Head Screws
Vis TC 3x10mm

@E}ﬂ M3 x 10 Inbusschraube

Vis TF 3x8mm

Viti Testa Conica 3x 10
Parafusos Cabega Abaulada 3 x 10
3 x 10 Tornillos de cabeza de boton

8078

3 x 8 Flat Head Screws

X6 M3 x 8 Senkkopfschrauben
M3 x 8 vite testa piatta
Parafusos Cabega Chata3x 8
8076 3x8 Tornillos de cabeza plana

Rear Suspension Assembly

Assemblage de la suspension arriére
Zusammenbau der hinteren Aufhangung
Assemblaggio Sospensioni Posteriori
Montagem da Suspensao Traseira
Ensamblado de la Suspencion Trasera

<3

3x 12 Flat Head Screw
Vis TF 3x12Zmm
@ X1 M3 x 12 Senkkopfschraube
Vite testa piatta
Parafusos Cabega Chata3x 12
8077 3x 12 Tornillos de cabeza plana

4% 76 Pins
Axes de triangle 4x76mm
X2 4x76 Stifte
Pinos 4 x 76
Pinos 4 x 76
8054 4x76 Cavijast

Rear Hub Carrier Assembly
Assemblage de la transmission arriére
Zusammenbau der hinteren Aufhangung
Assemblaggio Barilotti Post.

Montagem dos Suportes dos Cubos de Roda Traseiro
Ensamblado Portador del Eje Trasero

8068

3x22 Cap Screws
() Vis CHC 3x22mm
X1 M3x22Inbusschrauben

3x 12 Cap Screws
Vis CHC 3x12mm

ixz M3 x 12 Inbusschrauben

Vite a Brugola 3 x 22
Parafusos Allen 3 x 22
8083 3x22Tornillos de tapa

Vite a Brugola3 x 12
Parafusos Allen 3x12
8082 3x12Tornillos de tapa

3x16.8 Pins

Goupilles 3x16.8mm
X1 3 x 16,8 Stifte

3x16.8 Perni

Pinos 3x 16,8

3 x 16.8 clavijas

@gXZ M3 x 10 Inbusschraube

3x42Pins
Axes de triangle 3 x 42mm
X2 3x42 stifte

16 x 8 x 5 Bearings
Roulements 8x16x5mm

' X2 16 x8 x5 Kugellager

16 x 8 x 5 Cuscinetti Pinos 3 x 42
Rolamentos 16 x8x 5 Pinos 3 x 42
8073  16x8x5 Cojinetes 8055 3x42 Cavijast

M5 x 4 Sel Screw
Vis HC M5x4mm
2 M5 x4 mm Gewindestift
M5 x 4 Set Viti
Parafuso de retengao M5 x 4
M5 x 4 Set de Tornillos

3 x 10 Button Head Screws
Vis TC 3x10mm

O,

8084

Viti Testa Conica 3 x 10
Parafusos Cabega Abaulada 3 x 10
3 x 10 Tornillos de cabeza de boton

8078




Tail Wing Assembly
Assemblage de I'aileron
Montage des Heck-Spoilers I ]
Assemblaggio alettone
Montagem do Aerofdlio
Ensamblado de Cola de Ala

8081

8085

M3 Locknuts
Ecrou nylstop M3
2 M3-Stoppmuttern
M3 Dado Autobloccante
Porcas autotravantes M3
8085 m3Tuercas de Bloqueo

3 x 16 Button Head Screws
Vis TC 3 x 16mm
@ M3 x 16 Inbusschrauben

X4 Vite Testa Conica 3 x 16
Parafusos Cabega Abaulada 3x 16
8081 3 x162Tornillos de cabeza de boton

3 x 12 Button Head Screws
Vis TC 3x12mm
X8 M3 x12Inbusschrauben
Vite Testa Conica 3x 12
Parafusos Cabega Abaulada 3 x 12
8081  3x12Tornillos de cabeza de boton




Front Suspension Assembly

Assemblage de la suspension avant
Zusammenbau der vorderen Aufhangung
Assemblaggio gruppo sospensioni anteriori
Montagem da Suspensao Dianteira
Ensamblado de Suspencién Frontal

3 x B Flat Head Screws
X6 VisTF3x8mm
M3 x 8 Senkkopfschraube
Vite testa piatta
Parafusos Cabega Chata M3 x 8
8076 3x8Tornillos de cabeza plana

@ M3 x 3 Set Screw
Vis HC M3x3mm
X4 \i3 x 3 mm Gewindestift
g M3 x 3 Set Viti
Parafuso de retengdo M3x 3
8084 M3 xasetde Tornillos

3 x 12 Flat Head Screw 3x 16 Cap Screw %b_ 8082
@ ” Vis TF 3x12mm Vis CHC 3 x 16mm
1 M3 x 12 Senkkopfschrauben © X1 M3 x 16 Inbusschrauben 8217
Vite testa piatta Vite a Brugola 3 x 16 :
Parafusos Cabega Chata3x 12 Parafusos Allen3x 16
8077 3x12Tornillos de cabeza plana 8082 3x 16 Tornillos de tapa

C-Mount Assembly
Assemblage des fusées avant
Zusammenbau der Achstrager
Assemblaggio delle C
Montagem dos Montantes “C”
Ensamblado de Montura C

8084 8068

8037

3% 16.8 Pins
[ Goupilles 3x16.8mm
X2 3 x 16,8 Stifte
3 x 16.8 Perni
8068 Pinos3x16,8
3 x16.8 clavijas

M3 Locknuts \,
Ecrou nylstop M3
X2 M3-Stoppmuttern \‘..‘__'__.—'
ﬁ] M3 Dado Autabloccante

Porcas autotravantes M3
8085 M3 Tuercas de Bloqueo

o 3x 12 Cap Screws
Vis CHC 3x12mm
X2 M3 x 12 Inbusschrauben
Vite a Brugola 3 x 12

Parafusos Allen 3x 12
8082 3x12Tornillos de tapa

16 x 8 x 5 Bearings M5 x 4 Set Screws 4 x 12 Bulton Head Screws 3 x 37 Pins

Roulements 8x16x5mm @ Vis HC M5x4mm Vis TC 4 x 12mm Axes de triangle 3 x 37mm
16 x 8 x 5 Kugellager X2 M5 x4 mm Gewindestift @ X2 M4 x12Inbusschraube X2 3x37 stifte

16 x 8 x 5 Cuscinetti g M5 x 4 Set Viti Viti Testa Conica 4 x 12 Pinos 3 x 37

Rolamentos 16 x8x 5 Parafuso de retengao M5 x 4 Parafusos Cabeca Abaulada 4 x 12 Pinos 3 x 37

16 x 8 x 5 Cojinetes 8084  M5x4 Setde Tornillos 8079  4x12Tornillos de cabeza de boton 8055 3 x37 Cavijast




Front Upper Suspension Arm Assembly
Assemblage de la suspension supérieure avant
Zusammenbau der vorderen oberen Schwingen

Assemblaggio sospensioni superiori anteriori
Montagem dos Leques da Suspensao Dianteira
Ensamblado de Suspencion del brazo delantero superior

3.5x 39 Pins
Axes de triangle 3.5 x 39mm
X2 3.5x39Stifte 8047
Pinos 3.5x 39
Pinos 3.5x 39
8055 3.5x39Cavijast
@ 3 x 6 Button Head Screws 3 x 26 Cap Screws 3x 12 Flat Head Screws M3 Locknuts
X2 Vis TC 3x6mm o \is CHC 3x26mm Vis TF 3x12mm Ecrou nylstop M3
M3 x 6 Inbusschraube X2 M3 x 26 Inbusschrauben @ X2 M3 x 12 Senkkopfschraube X2 M3-Stoppmuttern
Viti Testa Conica 3 x 6 Vite a Brugola 3 x 26 Vite testa piatta 11 M3 DadoAutobloccante
Parafusos Cabega Abaulada 3x 6 Parafusos Allen 3 x 26 Parafusos Cabega Chata3x 12 Porcas autotravantes M3
8078 3 x6 Tornillos de cabeza de boton 8083 3x26 Tornillos de tapa 8077  3x12Tornillos de cabeza plana 8085 M3 Tuercas de Bloqueo

Front Suspension Assembly
Installation du train avant

Montage der vorderen Aufhangung
Assemblaggio gruppo sospensioni anteriori
Montagem da Suspensao Dianteira
Ensamblado de Suspencion Frontal

3 x 12 Flat Head Screws
Vis TF 3x12mm
@gx‘: M3 x 12 Senkkopfschraube
Vite testa piatta
Parafusos Cabega Chata3x 12

8077  3x12Tornillos de cabeza plana

@ 4 x 12 Flat Head Screws
Vis TF 4 x 12mm
X4 M4 x 12 Senkkopfschraube
Vite testa piatta 4 x 12
Parafusos Cabega Chata4 x 12
8075 4x12Tornillos de cabeza plana




Rear Suspension Assembly
Installation du train arriére

Montage der hinteren Aufhdangung
Assemblaggio Sospensioni Posteriori
Montagem da Suspensao Traseira
Ensamblado de Suspencién Trasera

3x 12 Flat Head Screws
Vis TF 3x12mm

@ X4 M3 x 12 Senkkopfschraube
Vite testa piatta 3 x 12

Parafusos Cabega Chata 3x 12
8077  3x12Tornillos de cabeza plana

4 x 12 Flat Head Screws
Vis TF 4 x 12mm

ix 4 M4 x12 Senkkopfschraube
Vite testa piatta 4 x 12
Parafusos Cabega Chata 4 x 12

8075 4x12Tornillos de cabeza plana

Side Plates Assembly
Installation des bavettes latérales
Anbau der Seitenverkleidungen
Assemblaggio Paratie

Montagem dos Protetores Laterais
Ensamblado de Platos Laterales

3 x 8 Flat Head Screws
X8 VisTF3x8mm
M3 x 8 Senkkopfschraube
Vite testa piatta
Parafusos Cabega Chata M3 x 8
8076 3x8Tornillos de cabeza plana




Rear Support Brace Assembly
Installation du renfort arriére
Montage der hinteren Abstiitzung
Assemblaggio tirante di rinforzo telaio posteriore
Montagem do Brago de Suporte Traseiro
Ensamblado de Soporte de Abrazadera Trasera

3x32Pins
Axes de triangle 3 x 32mm
X1 3x32Stifte
Pinos 3 x 32
Pinos 3 x 32
8055 3x32cCavijast

M3 Locknuls
Ecrou nylstop M3
X3 M3-Stoppmuttern
[ﬁj M3 Dado Autobloccante
Porcas autotravantes M3

8085 M3 Tuercasde Blogqueo

3 x 14 Flat Head Screws
Wis TF 3x14mm
@ X2 M3x 14 Senkkopfschraube

Vite testa piatta 3 x 14 g
Parafusos Cabega Chata3 x 14 =
8077  3x 14 Tornillos de cabeza plana 8077 8085
Steering Assembly

Installation du sauve-servo de direction
Zusammenbau der Steuerung
Assemblaggio sterzo

Montagem da Diregao

Ensamblado de Entrepuente

5. 8mm

2

10 x6 x 3 Bearings M3 Locknuts 3 x 12 Button Head Screws
Roulements 10 x6 x 3mm Ecrou nylstop M3 Vis TC 3x12mm
X2 10x6x 3 Kugellager X2 M3-Stoppmuttern @ X2 M3 x 12 Inbusschrauben
1 10 x6 x 3 Cuscinetti M3 Dado Autobloccante Vite Testa Conica 3x 12
Rolamentos 110 x6 x 3 Porcas autotravantes M3 Parafusos Cabega Abaulada 3 x 12
8028 10 x6 x 3 Cojinetes 8085 M3 Tuercas de Bloquea 8081  3x12Tomillos de cabeza de boton




Steering Assembly
Installation du sauve-servo de direction
Zusammenbau der Steuerung
Assemblaggio sterzo
Montagem da Diregao
Ensamblado de Entrepuente

4 x 8 Flat Head Screws
X2 VisTF 4x8mm
M4 x 8 Senkkopfschraube
Vite testa piatta 4x 8
Parafusos Cabega Chata4 x 8
8075 4 x8 Tornillos de cabeza plana

Steering Rod Assembly

Installation des biellettes de direction
Montage der Spurstangen
Assemblaggio tiranti sterzo
Montagem dos Tirantes de Diregao
De la Direccion Delantera

/{4 \o

N
5/ ' Wie

M3 Locknuts
Ecrou nylstop M3
X M3-Stoppmuttern
[ﬁ] M3 Dado Autobloccante
Porcas autotravantes M3

8085 M3 Tuercas de Blogueo

3 x 16 Cap Screws
Vis CHC 3x16mm
@ X4 M3 x 16 Inbusschrauben
Vite a Brugola 3 x 16
Parafusos Allen 3x 16
8082 3 x16 Tornillos de tapa




Front Upper Plate Assembly
Installation de la platine sauve-servo 8078
Montage der vorderen oberen Platte
Assemblaggio pistra anteriore superiore
Montagem da Placa Superior Dianteira
Ensamblado de Plato Superior Frontal

8078

8220 —

@ 3 x 8 Button Head Screws
X2 VisTC 3xBmm
M3 x 8 Inbusschraube
Viti Testa Conica3x 8
Parafusos CabegaAbaulada3x 8 I

8078 3x8Tornillos de cabeza de boton 3(}77——& g
@ 3 x 8 Flat Head Screws 3 x 12 Flat Head Screws 3 x 10 Button Head Screws M3 Locknuts
X1 VisTF3x8mm Vis TF 3x12mm Vis TC 3x10mm Ecrou nylstop M3

M3 x & Senkkopfschraube @ X2 M3 x12 Senkkopfschraube @ X5 M3 x 10 Inbusschraube X2 M3-Stoppmuttern

Vite testa piatta Vite testa piatta 3x 12 Viti Testa Conica 3 x 10 ﬁ] M3 Dado Autobloceante

Parafusos Cabega Chata M3 x 8 Parafusos Cabega Chata 3x 12 Parafusos Cabega Abaulada 3x 10 Porcas autotravantes M3
8076 3 x8Tornillos de cabeza plana 8077 3x12Tornillos de cabeza plana 8078 3x10Tornillos de cabeza de boton 8085 M3 Tuercasde Bloqueo

8172 8078 Brake Rod Assembly

Assemblage de tige de frein
Bremsstange montieren

8048 Assemblaggio Asta del Freno
Montagem de Haste de Freio
Montaje de Varilla de Freno

7= =
7 =,

([ E6~

3x 16 Cap Screw 3 x 8 Flat Head Screws @ 3 x 8 Button Head Screws @ M3 x 3 Set Screw
© Vis CHC 3 x 16mm X2 VisTF 3x8mm X6 Vis TC 3xBmm Vis HC M3x3mm
X1 M3 x 16 Inbusschrauben M3 x 8 Senkkopfschraube M3 x 8 Inbusschraube X2 M3 x 3 mm Gewindestift
Vite a Brugola3 x 16 Vite testa piatta g Viti Testa Conica3 x 8 M3 x 3 Set Vit
Parafusos Allen 3 x 16 Parafusos Cabega Chata M3 x 8 Parafusos Cabega Abaulada 3 x 8 Parafuso de retengao M3 x 3

8082 3x 16 Tornillos de tapa 8076 3x8Tornillos de cabeza plana 8078 3x8 Tornillos de cabeza de baton 8084 M3 x3Setde Tornillos




Differential Assembly

Assemblage de la transmission centrale
Zusammenbau des Differentials
Assemblaggio differenziale
Montagem do Diferencial
Ensamblado Diferencial

8078

2.5x 8 Flat Head Screws @ 3 % 8 Button Head Screws
X4 VisTF2.5x8 mm X4 Vis TC 3x8mm
M2.5x 8 Senkkopfschraube M3 x 8 Inbusschraube
Vite testa piatta 2.5x8 g Viti Testa Conica 3 x 8
Parafusos Cabega ChataM2.5x 8 Parafusos Cabega Abaulada 3 x 8

8166 8080 2-5x8& Tomillosde cabeza plana 8078 3x8Tornillos de cabeza de boton

Differential Installation

Installation de latransmission centrale
Einbau des Differentials

Installazione differenziale

Instalagado do Diferencial

Instalacion del Diferencial

4 x 8 Flat Head Screws

Vis TF 4x8mm

M4 x 8 Senkkopfschraube
Vite testa piatta 4x 8
Parafusos Cabega Chatad x 8
4 x 8 Tornillos de cabeza plana




8080

2x22Pins
Axes de triangle 3 x 37Tmm
(©) X4 337 stifte
Pinos 3 x 37
Pinos 3 x 37
8080 3x37 Cavijast

Servo Assembly
Installation des servos
Servoeinbau
Assemblaggio servo
Montagem do Servo
Ensamblado del Servo

2 x 10 Button Head Screws

— Vis TC 2x10mm
[ 2= X2 M2x10 Inbusschraube

Viti Testa Conica 2 x 10
Parafusos Cabega Abaulada 2 x 10
2 % 10 Tornillos de cabeza de boton

8080

Off«

8081

@gm

8078

8081

3 x 12 Button Head Screws
VisTC 3x12mm
12 M3 x 12 Inbusschrauben
Vite Testa Conica3x 12
Parafusos Cabega Abaulada 3 x 12
3x 12 Tornillos de cabeza de boton

3 x 10 Button Head Screws

Vis TC 3x10mm

M3 x 10 Inbusschraube

Viti Testa Conica 3 x 10

Parafusos Cabega Abaulada 3 x 10
3 % 10 Tornillos de cabeza de boton

Servo Assembly
Installation des servos
Servoeinbau
Assemblaggio servo
Montagem do Servo
Ensamblado del Servo




@)

3 x 8 Button Head Screws

X2 VisTC 3xBmm
— M3 x 8 Inbusschraube
Eﬂ“ Viti Testa Conica 3 x 8
= Parafusos Cabega Abaulada3x 8
8078 3x8Tornillos de cabeza de boton
(o) 3 x 10 Flat Head Screws
= Vis TF 3x10mm

M3 x 10 Senkkopfschraube
Vite testa piatta 3x10
Parafusos Cabega Chata3 x 10

Servo Assembly
Installation des servos
Servoeinbau
Assemblaggio servo
Montagem do Servo
Ensamblado del Servo

[F
8076 3 x10Tornillos de cabeza plana e ]
TF 3x16Button Head Screws § y | \ 3
o VisTC 3x 16mm J
2E M3 x 16 Inbusschrauben
= X2 \ite Testa Gonica 3% 16 N—
l:-l Parafi b Abaulada 3x 16 'r !
8081  3x162Tornillos de cabeza de boton ' I} g[
3 x 10 Button Head Screws E |
Vis TC 3x10mm | ]
@ X2 M3 x10Inbusschraube
Viti Testa Conica 3x 10
Parafusos Cabeca Abaulada 3 x 10 8078
8078  3x10Tornillos de cabeza de boton 8076
Servo Assembly
. Installation des servos
) 8024 Servoeinbau
8023 Assemblaggio servo
‘ 8020 Montagem do Servo
ey | | Ensamblado del Servo
Iy
| ~ - a7,
8020 o "-i
.’céi]
8024 4
= M3 Locknuts
.[E'.-’ Ecrou nylstop M3
__ M3-Stoppmuttern
11 M3 DadoAutobloccante

Porcas autotravantes M3
8085 M3 Tuercas de Blogueo

2.5 x 8 Flat Head Screw

']

3 x 16 Flat Head Screws

3 x 10 Flat Head Screws

3 x 8 Flat Head Screws

ot )] (O)
(O)yq VisTF2.5%8 mm - E_ VisTF3x16mm O VisTF 3x10mm LO)x1 VisTF 3 x8mm
=" M2.5x8 Senkkopfschraube ’_Q-'F—_‘_‘xz M3 x 16 Senkkopfschraube 2 M3x 10 Senkkopfschraube e M3 x 8 Senkkopfschraube
é Vite testa piatta 2.5x8 = Vite testa piatta 3 x 16 E Vite testa piatta 3x 10 E Vite testa piatta
Parafusos Cabega ChataM2.5x 8 = Parafusos Cabeca Chata 3x 16 - Parafusos Cabega Chata3x 10 - Parafusos Cabega ChataM3 x 8
8080 2.5x8 Tornillos de cabeza plana 8080 3x16Tornillosdecabezaplana 8077 3 x10Tornillos de cabeza plana 8076 3x8Tornillos de cabeza plana




Brake Rod Assembly
Assemblage de tige de frein
Bremsstange montieren
Assemblaggio Asta del Freno
Montagem de Haste de Freio
Montaje de Varilla de Freno

Engine Flywheel Assembly
8082 - Assemblage du volant moteur
Motor Schwungscheibe montieren
Assemblaggio Motore Volano
Montagem do Volante do Motor
Montaje de motor de Volante

3x12 Cap Screws
Vis CHC 3x12mm
X4 M3 x 12 Inbusschrauben
Vite a Brugola3x 12
Parafusos Allen 3x 12
8082 3x12Tornillos de tapa

| [¢]

3 x 8 Cap Screw
Vis CHC 3x8mm
X1 M3 x 8 Inbusschrauben
Vite aBrugola3x 8
Parafusos Allen 3 x 8
8082 3x8Tornillos de tapa

8254
8074
8074
i E 8057
8082
10 x 5 x 4 Bearings

@ 4 x 8 Button Head Screws hocdish et M
Vis TC 4 x 8mm oulements 10 x 5 x 4mm
M4 x 8 Inbusschraube X2 10x5 x4 Kugellager
X4 viti Testa Conica 4 x 8 —1 10 x 5 x 4 Cuscinetti

Parafusos Cabega Abaulada 4 x 8 8074 Rolamenlos 10x 5 x 4
8079 4 x8Tornillos de cabeza de boton 10 x 5 x 4 Cojineles




"
——

L

/i /e
—— T
i

|£) )

8075 -
8077

Fj X4 Max10 Senkkopfschraube

Throttle Rod Assembly

Assemblage de tige d’accélération
Drosselstange montieren
Assemblaggio Asta Valvola a Farfalla
Montagem da Haste do Acelerador
Montaje de Varilla de Acelerador

8026

3 x 10 Flat Head Screws

4 x 8 Cap Screws
Vis TF 3x10mm

Vis CHC 4 x 8Bmm
X4 M4 x 8 Inbusschrauben
Vite aBrugolad x 8

Parafusos Allen 4 x 8

8075 4 % 8 Tornillos de tapa

Vite testa piatta 3x 10
Parafusos Cabega Chata3x 10
3 x 10Tornillos de cabeza plana

o) 3 x 8 Button Head Screws

3 x 14 Flat Head Screws

%2 VisTC 3x8mm o\E Vis TF 3x14mm
1—_.,- M3 x 8 Inbusschraube W .'Exz M3 x 14 Sel:\lckopfschraube

-'% Viti Testa Conica3x 8 =) Vite testa piatta 3 x 14

= Parafusos Cabega Abaulada3x 8 et Parafusos Cabega Chata 3 x 14
8078  3x8Tornillos de cabeza de boton 8077  3x14Tornillos de cabeza plana

Fuel Tank Assembly

Assemblage du réservoir de carburant
Tank montieren

Assemblaggio Serbatoio Carburante
Montagem do Tanque de Combustivel
Montaje del tanque de gasolina




Fuel Tank Assembly
Assemblage du réservoir de carburant
Tank montieren

Assemblaggio Serbatoio Carburante
Montagem do Tanque de Combustivel
Montaje del tanque de gasolina

& X2 M3x 10 Inbusschraube
Viti Testa Conica 3x 10
Parafusos Cabega Abaulada 3 x 10
8078 3x10Tornillos de cabeza de boton

3 x 10 Button Head Screws
_g Vis TC 3x10mm

o) 3 x 10 Flat Head Screws
=~ Vis TF 3x10mm
= %2 M3x10 Senkkopfschraube
H Vite testa piatta 3x 10
- Parafusos Cabega Chata3x 10
8076 3x 10Tornillos de cabeza plana

8078

Exhaust Pipe Assembly
Assemblage du tube d'échappement

Auspuff montieren 8061
Assemblaggio Tubo di Scarico
Montagem dos Tubo de Escape
Montaje de tubo de escape

8061

M4 x 4 Set Screw
Wty Vis HC Mdxdmm
X2 M4 x4 mm Gewindestift
= M4 x 4 Set Viti
= Parafuso de retengao M4 x 4
8084 M4 x 4 Setde Tornillos

o) 3 x 10 Flat Head Screw
b Vis TF 3x10mm
T-XT M3 x 10 Senkkopfschraube
H Vite testa piatta 3x 10
Parafusos Cabega Chata 3 x 10
8076 3x10Tornillos de cabeza plana




Air Filter Assembly
Assemblage du filtre a air
Luftfilter montieren
Assemblaggio Filtro dell’Aria
Montagem do Filtro de Ar
Montaje del Filtro de Aire

Shock Absorber Assembly

Assemblage des amortisseurs
Zusammenbau der StoRdampfer
Assemblaggio ammortizzatori
Montagem dos Amortecedores
Ensamblado del Amortiguador

8001(8002)




3x 24 Cap Screws 3x 26 Cap Screws M3 Locknuts
() Vis CHC 3x24mm o Vis CHC 3x26mm Ecrou nylstop M3
X2 M3x24 Inbusschrauben X2 M3 x26 Inbusschrauben X2 Mm3-Stoppmuttern
Vite testa cilindrica 3x24 Vite a Brugola 3 x 26 C1  M3DadoAutobloccante
Parafusos Allen 3 x 24 Parafusos Allen 3 x 26 Porcas autotravantes M3
8083 3x24 Tornillos de tapa 8083 3 x26 Tornillos de tapa 8085 M3 Tuercas de Bloqueo

(b—s085

X2 M3 x 24 Inbusschrauben 2 M3 x 26 Inbusschrauben X2 M3-Stoppmuttern
Vite testa cilindrica 3x24 Vite a Brugola 3 x 26 M3 Dado Autobloccante

3x 24 Cap Screws 3x 26 Cap Screws M3 Locknuts
oi Vis CHC 3x24mm °IX Vis CHC 3x26mm Ecrou nylstop M3

Parafusos Allen 3 x 24 Parafusos Allen 3 x 26 Porcas autotravantes M3
8083 3x24 Tornillos de tapa 8083 3x 26 Tornillos de tapa 8085 M3 Tuercas de Bloqueo




Body and Tire Assembly

Installation de la carrosserie et des roues
Montage von Karosserie und Radern
Assemblaggio ruote e carrozzeria
Montagem da Carroceria (Bolha) e Pneus
Ensamblado de la Carroceriay Neumj ticos

8068




8071

%




Model 9001- REPLACEMENT PARTS

8001

8002

8003 8004

-0 ¥ Front Shock Absorber .
Front Shock Absorbers Rear Shock Absorbers Springs Rear Shock Absorber Springs
8005 8006 8007 8010
88 N0
RN ﬁm (mD)
Front Shock Absorber
Shafts Rear Shock Absorber Shafts Shock Absorber Bushing
8011 8012 8015

A

Planet Gear Joints

==

Center Differential Joints

Horizontal Universal
Drive Shaft

8020

Steering Rods |

8021

8022 8025

Gear Case

Rear Upper Tie RodS

8023

All Rods

8024

20 8 & @@
58 g B @@

All Ball Heads
8028 8032
.- = ey
o~ Faaw)
= BSEEE
e s
SE
Steering Steering Shafts C-Mounts




Model 9001- REPLACEMENT PARTS

8038

8216

Tail Wing

8040

Side Plates

8041

Front Lower Suspensions

8042

Rear Lower Suspensions

8217

Front Bumper

8043

29987

Rear Anti-roll Bars

8044

29981

Front Anti-Roll Bars

8045

8046

Rear Lower Suspension Bracket
Mounts (CNC Machined)

Front Lower Suspension Bracket
Mounts (CNC Machined)

8047

Front Upper Suspension Bracket
Mounts (CNC Machined)

8218

Front Shock Tower Plate (CNC Machined)

8219

8220

Rear Shock Tower Plate (CNC Machined)

Front Upper Plate (CNC Machined)

8049

8221

8222

8223

Rear Support Brace (CNC Machined)

Front Support Brace (CNC Machined)

8051

Rear Hub Carriers (CNC Machined)

Steering Cups (CNC Machined)

8054

A

Pins for Lower Suspension Arms

8055

S

Pins for Upper Suspension Arms
C-mount and Rear Hub Carrier

8065

Tires and Wheels




Model 9001- REPLACEMENT PARTS

8067

u

Hex Wheel Hub Mounts

8073

«)

16 x 8 x 5 Bearings

8224 8225 8226 8227
Differential (Die-cast) Wheel Axles
8228 8234

$&

Drive Gear Connecting Cups

Front and Rear
Vertical Drive Shafts

Horizontal Drive Shafts (rear)

Tail Wing Washers
(Plastic Parts)

8093

Receiver Battery

21#Engine

6Kg Servo

8097

- Gas Can

8099

Igniter

Brake Rods and Throttle Rods

Fuel Tanks

Clutch Disc

Battery Cases




8030

%%

Switch Cases

8031

,+,’ =71

Servo Post

Centre Differential Mount

8034

Centre Differential Mount Posts

8035

R

Brake Plates

8036

Qil Filter Nips

8244

8048

L

=B
(S

Centre Differential Top Support
Plate and Sleeves (CNC Machined)

8245 8056 8059 8061
Centre Differential Chassis (CNC Machined) Brake Set
8062 8063 8064 8071

Air Filters

Air Filter Sponge

8072

555222

(e

Qil Pipe Set

8074

OIOJOO)
009 ©

10x6x%3,F8x5x2. 5,
10x5x4 Bearings

Centre Differential
(Die-cast Gear)

8248

8250

Engine Mount (CNC Machined)

Clucth Gear (Die-casting)

8107

=
.
f @
!

N

.:

A1)
ij) ©

\“I
/)
i

DD)OE
Q

Bearing for Nitro Buggy




Model 9001- REPLACEMENT PARTS

Instruction Manual

8279

8277

2.4G - 3-Channel Radio

Model 9001 - OPTIONAL UPGRADE PARTS

Pinion Gears (CNC Machined)

8215

38T Differential Gear
(CNC Machined)

Front Vertical Universal
Drive Shaft

Rear Vertical Universal
Drive Shaft

8(;7/“@
Front and Rear Vertical Drive
Shafts

8018

=

Horizontal Drive Shafts (front)

8053

8240

Front Shock Tower Plate
(Carbon Fiber)

8241

Rear Shock Tower Plate
(Carbon Fiber)

8242

8246

Centre Differential (CNC)

8069

§€8§
§E&E

Dust Covers for Universal
Drive Shaft (6 pcs)

Dust Covers for Shock Shaft

8243

46T Decelerating Spur Gear
(CNC Machined)




G

Model 9001- REPLACEMENT PARTS

8106 8075 Flat Head & Cap Screw Set
=
© E EE B EEEE oeoe
e oo OOe E E
S oS o e TF
Screws for Nitro Buggy 4%8 48 4x12 4%16
8076 Flat Head Screw Set 8077
AR ASE
ééééééé é . _
38 3%10 3xi2
8078 Button Head Screw Set 8079 Button Head Screw Set
3X6 axs 3x10 3xX18 48 4x12
8080  Flat Head Sdrew, Button Head Screw&Pin Set 8081 Button Head Screw Set
2%22 2%10 3x12 _ 3x12 3%16
8082 Cap Screw Set 8083 Cap Screw Set
324 3X26
Locknut Set

\RCRCRE
- DOO®

LR CRCRC
DOOO
OOO®

3




Model 9001 - REPLACEMENT PARTS (E)

Stock No Name Quantity( [ Stock No Name Quantity
8001 Front Shock Absorbers (2 pcs) 1 set 8047 I;g:sz:ubﬁ);:iﬁ:z?ension Brackethoun 1pc
8002 Rear Shock Absorbers (2 pcs) 1 set 8218 Front Shock Tower Plate (CNC Machined) | 1 pc
8003 Front Shock Absorber Springs (2 pcs) 1 set 8219 Rear Shock Tower Plate (CNC Machined) | 1pc
8004 Rear Shock Absorber Springs (2 pcs) 1set 8220 Front Upper Plate (CNC Machined) 1pc
8005 Front Shock Absorber Shafts (2 pcs) 1 set 8049 Steering Connecting Plates (CNC Machined)| 1 pc
8006 Rear Shock Absorber Shafts (2 pcs) 1 set 8221 Chassis Frame 1pc
8007 Shock Absorber Bushing (4 pcs) 1 set 8222 Rear Support Brace (CNC Machined) 1pc
8010 Differential Case 1pc 8223 Front Support Brace (CNC Machined) 1pc
8011 Planet Gear Joints (2 pcs) 1 set 8051 Rear Hub Carriers (CNC Machined)- (2 pcs) | 1 set
8012 Center Differential Joints (2 pcs) 1 set 8052 Steering Cups (CNC Machined) - (2 pcs) 1 set
8015 Horizontal Universal Drive Shaft 1pc 8054 Pins for Lower Suspension Arms (4 pcs) 1 set
8019 Front Upper Suspension Arms (2 pcs) 1 set 8055 Ei-l:r?afﬂ;tuapnpdelgligipHiT)SgJ:rﬁ;Tssfﬁ pcs) 1 set
8020 Steering Rods | (2 pcs) 1 set 8065 Tires and Wheels (2 pcs) 1 set
8021 Steering Rods |1 (2 pcs) 1 set 8066 Tire Rim Set (2 pcs) 1 set
8022 Rear Upper Tie Rods (2 pcs) 1 set 8067 Tires and Sponges (2 pcs) 1 set
8025 Gear Case 1pc 8068 Hex Wheel Hub Mounts (4 pcs) 1 set
8023 All Rods (7 pcs) 1 set 8073 16 x 8 x 5 Bearings (6 pcs) 1 set
8024 All Ball Heads (12 pes) 1 set 8224 Differential (Die-cast) - (2 pcs) 1 set
8028 Steering 1 set 8225 Pinion Gears (Die-cast) - (2 pcs) 1 set
8032 Steering Shafts (2 pcs) 1 set 8226 38T Differential Gear (Die-cast) 1pc
8037 C-mounts (2 pcs) 1 set 8227 Wheel Axles (2 pcs) 1 set
8038 Servo Horns (3 pes) 1 set 8228 Drive Gear Connecting Cups (2 pcs) 1 set
8039 Tail Wing Bracket 1 set 8229 Frontand Rear Vertical Drive Shafts (2 pcs)| 1 set
8216 Tail Wing 1 pc 8230 Horizontal Drive Shafts (Rear) - (2 pcs) 1set
8040 Side Plates 1 set 8234 Tail Wing Washers (Plastic Parts)- (4 pcs) | 1 se
8041 Front Lower Suspensions (2 pcs) 1 set 8093 Receiver Battery 1pc
8042 Rear Lower Suspensions (2 pcs) 1 set 8094 .21 (3.5c¢c) Nitro Engine 1pc
8217 Front Bumper 1pc 8095 6 kg Servo with Nylon Gears 1pc
8043 Rear Anti-roll Bars 1 set 8096 9 kg Servo with Metal Gears 1pc
8044 Front Anti-roll Bars 1 set 8097 Receiver 1pc
I e il R | oo
8046 F(r:(l)\ln(t) Iﬁﬂo:;rir?euds)p_e&s};%r;}Bracket Mounts 1 set 8099 Igniter 1pc




Model 9001- REPLACEMENT PARTS (E)

Stock No Name Quantity| | Stock No Name Quantity
8057 Engine Flywheel 1pc 8074 10x6x6,5x8x8,10x5x4 Bearings (8 pcs) | 1set
8026 Brake Rods and Throttle Rods 1 set 8247 Centre Differential (Die-cast Gear) 1pc
8027 Fuel Tank 1pc 8248 46T Decelerating Spur Gear (Die-cast) 1pc
8058 Clutch Disc 1 set 8250 Engine Gear (CNC Machined) 1set
8029 Battery Case 1pc 8254  [Clutch Gear (Die-cast) 1pc
8030 Switch Cases (2 pcs) 1 set 8107 Complete Bearing Set for Nitro Buggy (26 pcs) | 1 set
8031 Servo Post 1 set 8276 Instruction Manual 1set
8033 Center Differential Mount 1set 8279  |PCBody 1pc
8034 Center Differential Mount Posts (4 pcs) 1set 8277 2.4G - 3-Channel Radio Set, LED Version 1pc
8035 Brake Plates (2 pcs) 1 set 8106 Complete Screw Set for Nitro Buggy (243 pes) | 1 pc
8136 | Oil Filter Nip 1 set go7s | 4%% g;p1§-c§e’:,1s“(§ga;§'s‘§ad Seraws 8 1set
8244 Upper Deck (CNC Machined) 1pc 8076 3x8, 3x 10 Flat Head Screws (36 pcs) 1set

8048 |Gormes e Manoq) " "¢ %" | 1set || 8077 |ax12-FiatHea Screws (24 pes) 1set

3x6,3x8,3x10

8245 Center Differential Chassis 1pc 8078 Button Head Screws (30 pcs) 1set
0056 _|srvesets 2pes) rs [BBARSOE 0
8059 | Eshaust ipe ount 25 oot | [ sos0 | oinie s e atheadsonesZa e 1
8061 Exhaust Pipe 1pc 8081 3x 12,3 x 16 Button Head Screws (24 pcs)| 1 set
8062 Air Filter 1pc 8082 3x8,3x12,3x16 Cap Screws (18 pcs) 1 set
8063 Air Filter Sponges (2 pcs) 1set 8083 3x22,3x24,3x26 Cap Screws (18 pcs) 1 set
8064 |Exhaust Pipe Springs (3 pcs) 1 set 8084 “éir’:f\;s"?j;:égs x4, M4 x 10 Set 1 set
8071 Qil Filter Set (2 pcs) 1 set 8085 Locknut Set (36 pcs) 1 set
8072 Qil Pipe Set (2 pcs) 1 set
Model 9001 - OPTIONAL UPGRADE PARTS

8008 Differential (CNC Machined) 1pc 8241 Rear Shock Tower Plate (Carbon Fiber) 1set
8060 Pinion Gears (CNC Machined) - (2 pcs) 1 set 8242 Front Upper Plate (Carbon Fiber) 1pc
8215 38T Differential Gear (CNC Machined) 1pc 8246 Clutch Gear (CNC Machined) 1pc
8014 Front Vertical Universal Drive Shaft 1pc 8009 Centre Differential (CNC) 1pc
8016 Rear Vertical Universal Drive Shaft 1pc 8069 Dust Covers for Universal Drive Shaft (6 pcs)| 1 PC
8017 Front and Rear Vertical Drive Shafts (2 pcs)| 1 set 8070 Dust Covers for Shock Shaft (4 pcs) 1set
8018 Horizontal Drive Shafts (front) - (2 pcs) 1set 8243 46T Decelerating Spur Gear (CNC Machined) 1 pc

8053 Tail Wing Washers (CNC Machined) - (4 pcs) | 1 set

8240 Front Shock Tower Plate (Carbon Fiber) 1 set




Liste des piéces détachées (modele Rc9001) (F)

Référence Désignation Quantité| | Référence Désignation Quantité
8001 Amortisseurs avant (2 pcs) 1jeu 8047 Cale d'axe de triangle supérieur avant 1pc
8002 |Amortisseurs arriére (2 pcs) 1jeu 8218 Support d’amortisseur avant 1pc
8003 Ressort d'amortisseur avant (2 pcs) 1jeu 8219 Supportd’'amortisseur arriére 1pc
8004 Ressort d'amortisseur arriére (2 pcs) 1jeu 8220 Platine sauve-servo 1pc
8005 Tiges d'amortisseur avant (2 pcs) 1jeu 8049 Barrette de direction 1pc
8006 Tiges d’amortisseur arriére (2 pcs) 1jeu 8221 Chassis 1pc
8007 Bouchons d'amortisseurs (4 pcs) 1jeu 8222 Renfort arriére 1pc
8010 Corps de différentiel 1pc 8223 Renfort avant 1pc
8011 Noix de cardan (2 pcs) 1jeu 8051 Fusées arriére - (2 pcs) 1jeu
8012 | Sortie de différentiel central (2 pcs) 1jeu 8052 Fusées avant - (2 pcs) 1jeu
8015 Cardan homocinétique 1pc 8054 Axes de triangle intérieurs (4 pcs) 1jeu
8019 Triangles supérieurs avant (2 pcs) 1jeu 8055 Goupilles supérieures (6 pcs) 1jeu
8020 |Biellettes de direction | (2 pcs) 1jeu 8065 Pneus montés sur jantes (2 pcs) 1jeu
8021 Biellettes de direction Il (2 pcs) 1jeu 8066 Jantes (2 pcs) 1jeu
8022  |Tirant supérieur arriére (2 pcs) 1jeu 8067 Pneus et mousses (2 pcs) 1jeu
8025 Cellule 1pc 8068 Hexagones de roues (4 pcs) 1jeu
8023 Biellettes aluminium (7 pcs) 1jeu 8073 Roulements 16 x 8 x 5 (6 pcs) 1jeu
8024 |Billes de rotule alminium (12 pcs) 1jeu 8224 Differentiel av/arr (2 pcs) 1jeu
8028 Sauve servo complet 1jeu 8225 Pignons d'attaque de différentiel - (2 pcs) | 1jeu
8032 Axe de sauve servo (2 pcs) 1jeu 8226 Couronne de différentiel av/arr 38 dents 1pc
8037 Etriers avants (2 pcs) 1jeu 8227 Axes de roues (2 pcs) 1jeu
8038 Palonniers de servo (3 pcs) 1jeu 8228 Noix de pignon d'attaque de différentiel (2pcs) | 1]eu
8039 | Supportdaileron 1jeu 8229 Cardans centraux (2 pcs) 1jeu
8216 |Aileron 1pc 8230 Cardans arriére - (2 pcs) 1jeu
8040 Bavettes latérales 1jeu 8234 Rondelles d'aileron (piéces plastiques) - (4 pes)| 1ieu
8041 Triangles inférieurs avant (2 pcs) 1jeu 8093 Accu de réception 1pc
8042 Triangles inférieurs arriére (2 pcs) 1jeu 8094 21# Moteur du Nitro 1pc
8217 Pare-choc 1pc 8095 6 kg Servomoteur avec engrenage en Nylon| 1 PC
8043 Barre anti-roulis arriére 1jeu 8096 Servo 9kg pignons métal 1pc
8044  |Barre anti-roulis avant 1jeu 8097 Récepteur 1pc
8045 Cale arriére de triangle inférieur - (2 pcs) 1jeu 8098 Gaz peut 1pc
8046 Cale avant de triangle inférieur - (2 pcs) 1jeu 8099 Allumeur 1pc




Liste des pieces détachées (modéle Rc9001) (F)

Référence Désignation Quantité| | Référence Désignation Quantité
8057 Moteur volant 1pc 8074 Roulements 10x6x6,5x8x8,10x5x4 (8pcs)| 1 jeu
8026 Tiges de frein et d'accélérateur Rods 1jeu 8247 Différentiel central (Die-cast Gear) 1pc
8027 Réservoir d'essence 1pc 8248 Pignon de différentiel 46 dents 1pc
8058 Embrayage a disques 1jeu 8250 Moteur Gear 1jeu
8029 Boitier de la batterie 1pc 8254 Embrayage Gear (Die-cast) 1pc
8030 Cas interrupteur 1jeu 8107 Ayant Ensemble complet pour Buggy Nitro| 1 jeu
8031 Servo Post 1jeu 8276 Mode d'emploil pc 1jeu
8033 Différentiel central de montage 8279 Carrosserie peinte 1pc
8034 Différentiel Centre Mont messages 1jeu 8277 2.4G - 3-Channel Radio Set, LED Version 1pc
8035 Plagues de frein 1jeu 8106 Jeucompletde visserie pour buggy nitro (243pcs) | 1 pc
8136 Huile Nip filtre 1jeu 8075 Jeudevis TF4x8,4x12,4x16 (30 pcs) 1jeu
8244 Platine supérieure (CNC Machined) 1pc 8076 Jeudevis TF 3x8,3x10(39 pcs) 1jeu
8048 ?&fé“g‘iﬂeﬂlﬂ‘;‘ Canlregaainpartelagne 1jeu 8077  |Jeudevis TF 3x 12,3 x14 (30 pcs) 1jeu
8245 Chaéssis de différentiel central 1pc 8078 JeudevisTC3x6,3x8,3x10,4x6(36pcs)| 1jeu
8056 Sets de frein 1pc 8079 JeudevisTC3x18,4x8,4x12(18 pcs) 1jeu
8059 Pipe d'échappement Monts 1jeu 8080 %%uzdf -r(lf ;'; 2; }gj;zpss); Ret 1jeu
8061 Pipe d'échappement 1pc 8081 JeudevisTC3x12,3x 16 (24 pcs) 1jeu
8062 Filtre 4 air 1pc 8082 Jeudevis CHC3x8,3x12,3x16 (24 pes)| 1jeu
8063 Eponges filtre a air 1pc 8083 JeudevisCHC 3x22,3x24,3x26(18pcs)| 1 jeu
8064 Pipe d'échappement Springs 1jeu 8084 JMesuxd:thsél-)lﬁ 345’4’5 i’cﬁlf x4, 1jeu
8071 Filtre a huile Set 1jeu 8085 Ecrou nylstop (36 pcs) 1jeu
8072 Ttuyaux pétroliers prévu 1jeu

PIECES OPTIONS (modéle Rc9001)

8008 Différentiel av/arr 1pc 8241 Supportd’amortisseur arriére (carbone) 1pc
8060 Pignons de différentiel - (2 pcs) 1jeu 8242 Platine sauve-servo (carbone) 1pc
8215 fgﬁgﬂ'ﬁﬂﬁ]gg‘ére""e' aadanis 1pc 8246 | Clutch Gear (CNC Machined) 1pc
8014 Cardan avant CVA 1pc 8009 Centre Differential (CNC) 1pc
8016 Cardan arriére CVA 1pc 8069 Cuffie Parapolvere per Giunti Omocinetici 1pc
8017 Axes de cardan centraux CVA (2 pcs) 1jeu 8070 Cuffie Parapolvere per Steli Ammortizzatori 1jeu
8018 Axes de cardan av/arr CVA- (2 pcs) 1jeu 8243 Pignon de différentiel 46 dents (CNC Machined) 1pc
8053 Rondelles d’aileron - (4 pcs) 1jeu

8240 Supportd’amortisseur avant (carbone) 1pc




Modello 9001 Parti di Ricambio (I)

Articolo Descrizione Quantita| | Articolo Descrizione Quantita
8001 Ammortizzatori anteriori(2 pcs) 1set 8047 S(llj_r;[;?)l'rtat)ZiS;‘sepgr;lséo)ni Anteriori Superiori 1pc
8002 Ammortizzatori posteriori (2 pcs) 1set 8218 fiis\:;arasz?é)#:g?dgc;spensioni Artarior 1pc
8003 Molli Ammortizzatori Anteriori (2 pcs) 1set 8219 rli_aas‘:;araszli.lé)‘?:g%gc;spensioni Posteriori 1pc
8004 Molli Ammortizzatori Posteriori(2 pcs) 1 set 8220 |Piastra Superiore Anteriore ( Lavorazione CNC) | 1pc
8005 Steli Ammortizzatori Anteriori (2 pcs) 1set 8049 Boomerang Sterzo ( Lavorazione CNC) 1pc
8006 Steli Ammortizzatori Posteriori (2 pcs) 1set 8221 Telaio 1pc
8007 Boccole Ammortizzatori(4 pcs) 1set 8222 Tirante Rinforzo Posteriore ( Lavorazione CNC )| 1pc
8010 Cassa Differenziale 1pc 8223 Tirante Rinforzo Anteriore ( Lavorazione CNC ) 1pc
8011 Bicchierini Differenziale Ant/ Post (2 pcs) 1set 8051 Mozzi Posteriori ( Lavorazione CNC ) - (2 pcs)| 1 set
8012 Bicchierini Differenziale centrale (2 pcs) 1set 8052 Barilotti Sterzo (Lavorazione CNC ) - (2 pcs) 1 set
8015 Giunti Omocinetici Ruote ( 1 pcs ) 1pc 8054  |Perni Sospensione Anteriore Inferiore (4 pcs)| 1 set
8019 Braccetti sospensioni anteriori superiori(2pcs) | 1 set 8055 i%ﬂf&i%:?iﬂo;zi; rgg:.’ig:ig;'; p?éigg s) 1set
8020 Tiranti Sterzo | (2 pcs) 1set 8065 |Gomme e cerchi (2 pcs) 1 set
8021 Tiranti Sterzo Il (2 pcs) 1 set 8066 |Cerchioni(2 pcs) 1set
8022 Tirante sospensione posteriore(2 pcs) 1set 8067 Gomme + Spugne (2 pcs) 1set
8025 Scatola differenziale 1pc 8068 Trascinatori Esagonali Ruote + Dadi(4 pcs)| 1set
8023 Tiranteria DX/ SX (7 pcs) 1set 8073 16 x 8 x 5 Cuscinetti (6 pcs) 1set
8024 Sfere Unibaal (12 pcs) 1set 8224 gisf;:ﬁgf;ﬂe-?gzsso)st Completo Gia 1set
8028 Salvaservo Sterzo 1set 8225 Pignoni Differenziale - (2 pcs) 1set
8032 Colonnette Salvaservo(2 pcs) 1 set 8226 Corona Differenziale Ant/Post 38T 1pc
8037 C-Anteriori(2 pcs) 1 set 8227 |Asse Ruota (2 pcs) 1set
8038 Squadrette servocomandi (3 pcs) 1 set 8228  |[Bicchierini di Trasmissione (2 pcs) 1set
8039 Supporto Alettone 1set 8229 Semiassi Anteriori /Posteriori (2 pcs) 1set
8216 Alettone 1pc 8230 Semiassi Centrali- (2 pcs) 1set
8040 Paracolpi Laterali 1set 8234 Rondelle Plastica Alettone - (4 pcs) 1set
8041 Braccetti Inferiori Anteriori (2 pcs) 1set 8093 Ricevitore batteria 1pc
8042 Braccetti Inferiori Posteriori (2 pcs) 1set 8094 .Motore Nitro 1pc
8217 Paraurti Anteriore 1pc 8095 Servo 6 kg con Ingranaggi in Nylon 1pc
8043 Barra Antirollio Posteriore 1set 8096 Servo 9 kg con Ingranaggi in Nylon 1pc
8044 Barra Antirollio Anteriore 1 set 8097 |Ricevitore 1pc
8045 ﬁi&%ﬁg&gﬁ:%ﬁ?@?g I:g:)teriori Inferiori 1 set 8098 Gas puod 1pc
8048 | ey (2 poay  meRert | et 8099  |Accenditore 1pc




Modello 9001 Parti di Ricambio (I)

Articolo Descrizione Quantitﬁl Articolo Descrizione Quantita

8057 Motore di Volano 1pec 8074 10 x 6 x 5 Cuscinetti (8 pcs) 1 set
8026 Canne Canne freno e acceleratore 1 set 8247 Differenziale centrale (Die-cast Gear) 1pc
8027 Del serbatoio di combustibile 1pc 8248 pignone differenziale 46 denti 1pc
8058 Frizione a dischi 1 set 8250 Motore Gear 1 set
8029 Batteria caso 1pc 8254 Frizione cambio (Die-cast) 1pc
8030 Interruttore casi 1 set 8107 Cuscinetto set completo per Buggy Nitro 1 set
8031 Post servo 1 set 8276 Istruzioni per I'uso 1 set
8033 Differenziale centrale montare 1 set 8279 Carrozzeria Verniciata 1pc
8034 Differenziale centrale Monte Messagagi 1set 8277 2.4G - 3-Channel Radio Set, LED Version 1pc
8035 |Piattidel freno 1 set 8106 |[set Viti Completo (243 pcs) 1pc
N | I R il
8244 |Piastrasuperiore 1pc 8076 |3x8,3x10 Vite testa piatta (36 pcs) 1set

Differenziale centrale Top piastra di

8048 supporto e Maniche 1 set 8077 3 x 12 Vite testa piatta(24 pcs) 1set
8245 Differenziale centrale del telaio 1pc 8078 3x6,3x8,3x10 Vite testa conica(30 pcs)| 1 set
8056 Imposta freno 1 set 8079 3x18,4x 8, 4x 12 Vite tetsta conica (18 pcs) 1 set
8059 Tubo di scarico Monti 1 set 8080 v?tilgéfa. i;:;gt; tze:tzazp’i;;trtsi 8(‘224’:312) 1 set
8061 Tubo di scarico 1pc 8081 3x12, 3 x 16 vite testa conica (24 pcs) 1 set
8062 Filtro dell'Aria 1pc 8082 3x8,3x 12, 3x 16 vite testa esagonale(18 pcs) 1 set
8063 Spugne filtro aria 1 set 8083 vite i;ézéss;;f:;m 1236 pes) 1 set
8064 Tubo di scarico Springs 1 set 8084 M3 x 3, M4 x 4, M5 x 4, M4 x 10 set viti(42 pcs)| 1 set
8071 Filtro olio Set 1 set 8085 Set dadi autobloccanti (36 pcs) 1set
8072 Tubo olio set 1 set
Modello 9001 — Parti Opzionali

8008 Differenziale Ant/Post (Lavorazione CNC )| 1 pc 8241 S(grbagré?é\ggggitéz)atori Posterior 1pc
8060 Pignoni Differenziale (Lavorazione CNC )-(2pcs)| 1 set 8242 Piastra Anteriore Superiore (Fibra di Carbonio)| 1 PC
8215 Corona Principale 38T (Lavorazione CNC)| 1 pc 8246 Clutch Gear (CNC Machined) 1pc
8014 Giunto Omocinetico Centrale Anteriore 1pc 8009 Centre Differential (CNC) 1pc
8016 Giunto Omocinetico Centrale Posteriore 1pc 8069 Cuffie Parapolvere per Giunti Omocinetici 1pc
8017 Ricambio Semiassi Ant/Post Centrali (2 pcs)| 1 set 8070 Cuffie Parapolvere per Steli Ammortizzatori 1set
8018 Ricambio Semiassi Ruote Anteriori- (2 pcs) | 1 set 8243 46T Decelerating Spur Gear (CNC Machined)| 1PC

8053  [Rondelle Alettone (Lavorazione CNC)- (4 pcs)| 1 set

Supporto Ammortizatori Anteriori
(Fibra di Carbonio)

8240

1pc




Modelo 9001 - PECAS DE REPOSICAO (P)

s Nome Quantidade| |  Nimero Nome Quantidade

8001 Amortecedores Dianteiros (2 pcs) 1 conj. 8047 Montante da Suspensé&o Superior Dianteira| 4 pc
(Usinado CNC)

8002 Amortecedores Traseiros (2 pcs) 1 conj. 8218 Torre dos Amortecedores Dianteiros (Usinada CNC)| 1 pc
8003 Molas Amortecedores Dianteiros (2 pcs) | 1conj. 8219 | TorredosAmortecedores Traseiros (UsinadaCNC) | 1 pc
8004 Molas Amortecedores Traseiros (2 pcs) 1 conj. 8220 Placa Superior Frontal (Usinada CNC) 1pc
8005 |Eixos Amortecedores Dianteiros (2 pcs) | 1conj. 8049 | Conexao de Diregdo (Usinadas CNC) 1pc
8006 |Eixos Amortecedores Traseiros (2 pcs) 1 conj. 8221 Chassi 1pc
8007 Buchas dos Amortecedores (4 pcs) 1 conj. 8222 Brago de Suporte Traseiro (Usinado CNC) | 1 pc
8010 Caixa do Diferencial 1pc 8223 Brago de Suporte Dianteiro (Usinado CNC) | 1 pc
8011 -(Jégg?nehsotg?zE;g;?nagem Planetaria 1 conj. 8051 Cubos Rodas Traseiras (Usinado CNC)- (2 pes) | 1 conj.
8012 Juncdes do Diferencial Central (2 pcs) 1 conj. 8052 C{:g?qocs :da;gjir:gg?_(és‘i;g?os CHOYCURS |y conj.
8015  |Eixo Transmissao Universal 1pc 8054 |ginicneca o agesinterioresda 1 conj.
8019 |Leques da Suspensao Dianteira (2pcs) | 1conj. 8055 :qigr?tsaﬁ?:ag:s:g%%issgl_arasst;?&esn[ssé:és) 1 conj.
8020 |Barrasde Diregdo | (2 pcs) 1 conj. 8065 |Pneuse Rodas (2 pcs) 1 conj.
8021 Barras de Diregéo Il (2 pcs) 1 conj. 8066 Conjunto de Aros (2 pcs) 1 conj.
8022 Tirante Superior Traseiro (2 pcs) 1 conj. 8067 Pneus e Esponjas (2 pcs) 1 conj.
8025 |Caixade Engrenagens 1pc 8068 | Montantes Hexagonais do Cubo de Roda (4 pcs)| 1 conj.
8023 Todos os Tirantes (7 pcs) 1 conj. 8073 Rolamentos 16 x 8 x 5 (6 pcs) 1 conj.
8024 | Todas as Ball Heads (12 pcs) 1 conj. 8224  |Diferencial (Die-cast) - (2 pcs) 1 conj.
8028 Diregao 1 conj. 8225 Pinhao (Die-cast) - (2 pcs) 1 conj.
8032 Eixos da Diregéo (2 pcs) 1 conj. 8226 Engrenagem 38 dentes do Diferencial (Die-cast) | 1 pc
8037 |Montantes “C” (2 pcs) 1 conj. 8227 |Eixos das Rodas (2 pcs) 1 conj.
8038 |Bragos do Servo (3 pcs) 1 conj. 8228 | Copos Conectores da Transmissao (2 pcs) | 1 conj.
8039 | Suporte do Aerofdlio 1 conj. 8229 Eeifr?:;;:;:?;r:f;éo Verticais Dianteiros | 4 conj,
8216  [Aerofdlio 1pc 8230 Ei:zseﬁs)tr?;:?;?sao Horizontais 1 coni.
8040 Protetores Laterais 1 conj. 8234 Arruelas do Aerofoélio (Plastico) - (4 pcs) 1 conj.
8041 Suspensdao Dianteira Inferior (2 pcs) 1 conj. 8093 Bateria do receptor 1pc
8042 Suspensao Traseira Inferior (2 pcs) 1 conj. 8094 .21 (3.5¢cc) Motor Nitro 1pc
8217 | Para-choque Frontal 1pc 8095 E:;fenrizg:nieézol@?oikg com 1pc
8043  |Barra Estabilizadora Traseira 1 conj. 8096 I\Eﬂ:;::aenr::;n:nsset;;ohg?oikg en 1pc
8044 Barra Estabilizadora Dianteira 1 conj. 8097 Receptor 1pc
8045 “:l?:it:an(;iss céaNSCu)s-p{;n;céso) Inferior Traseira | 4 conj. 8098 g4s pode 1pc




Modelo 9001- PECAS DE REPOSICAO (P)

22:' Feecr: Nome Quantidade 32:' Feecr;' Nome Quantidade
8057 Volante do motor 1pc 8074 Rolamentos de 10x6x6,5x8x8,10x5x4 1 set
8026 Rods Rods freio e acelerador 1 set 8247 Centro de diferencial (Die-cast Gear) 1pc
8027 Tangue de combustivel 1 pc 8248 Diferencial pinhao 46 dentes 1pc
8058 Disco de embreagem 1set 8250 De motores 1 set
8029 Caixa de bateria 1pc 8254 Engrenagem da embreagem (Die-cast) 1pc
8030 Casos switch 1 set 8107 Rolamento de conjunto completo de Buggy Nitro | 1 set
8031 Pés servo 1 set 8276 Manual de Instrugdes 1 set
8033 diferencial central de montagem 1 set 8279 Carroceria PC 1pc
8034 Diferencial Centro Monte Posts 1set 8277 2.4G - 3-Channel Radio Set, LED Version 1 pc
8035 | FreioBocas Tget || etoe | SUINSCOMpISARERsCSPAA | g
8136 Estreitamento do filtro de 6leo 1 set 8075 EIai’r:::fsl_?ssogim%aalihaa;g;;css')“ K12 RE18 .4 conj
8244 Placa superior 1pc 8076 Parafusos Cabega Chata3x 8,3 x 10 (36 pcs)| 1 conj
8048 g?,‘;?gff&‘;f;i do diferencial central 1set 8077 Parafusos Cabega Chata 3 x 12 (24 pcs) 1 conj
8245 Diferencial Chassis Centro 1pc 8078 Pgr:fslfs;: gaab:?‘%»?ggt‘;l:sd)a 1 conj
8056 | Conjuntos de Freio BOTD [ are s oo 1 conj
8059 | Tubo e escape Montagens oot | [ o0n0 | e e o0
8061 Tubo de escape 1 pc 8081 ga;if;s;i ?g?zegi);:)aulada 1 conj
8062 | FiltrodeAr 1pc 8082  [ParafusosAllen3x8,3x12,3x 16 (18 pes)| 1 conj
8063 | Esponjas Filtro de ar 1set 8083  |ParafusosAllen 3x22,3x24,3x26(18pcs)| 1conj
8064 Tubulagdo de exaustao Springs 1 set 8084 airftsﬁg iiﬁat‘le:%%o(gﬂ;pxcii 1 conj
8071 Conjunto dofiltro de dleo 1 set 8085 Conjunto Porcas Autotravantes (36 pcs) 1 conj
8072 Tubo de 6leo do conjunto 1 set

Modelo 9001 - PECAS OPCIONAIS PARA UPGRADE
8008 |Diferencial (Engrenagem CNC) 84T | o cre Trazalios
8060 Pinhdes (Usinados CNC) - (2 pcs) 8242 Placa Frontal Superior (Fibra de Carbono)
8215 FJ&;Z"dzgémgf dentasde Difsrencial 8246 Clutch Gear (CNC Machined)
8014 Eixo Vertical de Transmissao Universal Dianteiro 8009 Diferencial Central (CNC)
8016 Eixo Vertical de Transmissao Universal Traseiro 8069 Dust Covers for Universal Drive Shaft (6 pcs)
8017 Eﬁ:gzi\:ﬂgc&ﬁ;je TrnemsenDianisinog 8070 Dust Covers for Shock Shaft (4 pcs)
8018 Eixos de Transmisséo (dianteiro) - (2 pcs) 8243 ?F%?: 32 g:r:é%?]{?f:saceleragﬁo
8053 Arruelas do Aerofélio (Usinada CNC) - (4 pcs)
8240 ;I"?irg?ad:esé:rg;tﬁg?dores Dianteiros










Website:www.zdracing.com
Tel:+86(755)25469375 Fax:+86(755)84673903
E—Mail: electricmodelpower@vip.163.com
Address:NO.28 Wenxin Road,Xinmu Lao Village,
Pinghu Town,LonggangDistrict,Shenzhen City,
Guangdong Province, 518111 China




	9001封面封底
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30-31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	640001.pdf
	9001封面封底
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30-31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47




